
M42c : 
190'.l I 

u~ < 

I 

Photo by Jean Helget 

~ mETROPOLITRn 
~\WR/TE 
\~cOnTROL 
~ ~!!lrrlt!!IOn 



1982 ANNUAL WASTEWATER 
TREATMENT PLANT REPORT 

prepared by the 

Quality Control & Operations Department 
Metropolitan Waste Control Commission 

350 Metro Square Building 
Saint Paul, Minnesota 55101 

Report No. QC 82-59 



TABLE OF CONTENTS 

Tables and Figures 
Abbreviations and Symbols, 
Definition of Parameters . 

Summary . 
Introduction. 
Effluent Quality. 
Incinerator Emission Quality. 
S 1 udge Management . 

1.0 
2.0 
3.0 
4.0 
5.0 
6.0 Individual Treatment Plant Reports. 

Anoka . 
Bayport 
Blue Lake 
Ch ask-a. 
Cottage Grove 
Empire .. 
Hastings. 
Maple Plain 
Medina. 
[...]
or sludge cake from the Metropolitan and Seneca Plants were analyzed routinely 
for solids, nutrients, and metals. Results of analyses are summarized in 
Table 5-4. Total solids are shown as percent; volatile solids are shown as 
percent of total solids; nutrients (TKN, NH3-N, P) are shown as percent.(dry 
weight basis); and metals are shown as mg/kg (dry weight basis). A more 
extensive summary of the quantity and quality of sludges from the various 
plants is listed in the Appendix of this report. 

5.4 Landspreading 

As shown in Tables 5-2 and 5-3, a portion of sludge generated at 
Commission treatment plants is landspread as a fertilizer supplement and soil 
conditioner. Prior to 1978, landspreading was limited to utilizing sludges, 
generated at the smaller treatment plants for application to adjacent farm 
land. All other sludges were ultimately dewatered and disposed of by 
incineration. 

In 1978, a sludge application program was initiated at the Metropolitan 
Plant. Because solids processing facilities at the plant were limiting the 
removal of solids from the sewage, the plant could not consistently meet NPDES 
discharge limitations. The land application program was developed as a means 
of disposing sludge solids generated in excess of the existing capacity of 
sludge handling facilities. This land application program was continued 
throughout 1982, since renovation and construction of additional sludge 
handling facilities was not completed. 

At the Metropolitan Plant, sludges are conditioned and dewatered to pro­
duce sludge cake. Two types of sludge cake are produced: filter cake and 
press cake. The filter cake is produced by treating sludge with chemicals and 
removing water with a vacuum filter. The press cake is produced by thermally 
conditioning the sludge and dewatering the resulting material in a press. 
Both chemical addition and heat treatment have been shown to reduce pathogenic 
organisms to an acceptable level. 

Since the initiation of landspreading as a disposal method at the 
Metropolitan Plant, most of the dewatered sludge that is suitable for soil 
incorporation has been landspread. Table 5-5 presents a summary of sludge 
quantities disposed of by the landspreading program since 1978. 

43 



TABLE S-4 

1982 SLUDGE QUALITY SUMMARY 

Total Volatile 
Solids Solids Cu Ni Pb Zn Cd Cr Hg NHJ-N K.1'4 K p PCB 

Treatment Plant % % mo/ko ma/ko mn/ko mo/ko mo/ko mo/ko mo/ko nH 1, % % % ma/ka 

Anoka Avg. 1.78 63.6 1,542 281 579 1,730 10.1 1,934 4.9 7.4 5.48 10.3 0.49 3.17 0.8 
Range ---- ---- 1,343- 221- 432- 1,427- 6.1- 1,404- 2.7- 7.0-7.9 3.1- 6.9- 0.3- 2.6- o. 7-

- 2.087 408 951 2.427 15.5 2.767 7.8 7.8 14.9 0.7 3.9 0.8 
Bayport Avg. 2.15 61.4 250 25 145 750 7.2 55 4.5 6.7 0.12 4.15 0.25 3.24 0.2 

Range ---- 186- 14- 113- 567- 4.8- 34- 2.8- 6.2-7.1 0.06- 2.1- 0.2- 1.8- -----
337 36 193 1.193 10.9 131 6.9 0.24 5.8 0.3 4.1 

-Blue Leko -- Avg._ --- 4 .. 92 _71.9 _2 ,284 _ 62_ 239 _ 692_ 4.2 138 __ 4.5 5.8 0.36 4.32 _ 0.29 __l.26 1~1 
Range ---- ------ ----- ---- ------ ----- ---- ----- ----- ----- ----- -----

Chaska Avg. 1.59 65.0 712 40 181 876 7.9 381 5.3 6.5 0.11 4-75 1.05 3.3/ 0.6 
Range ---- 541- 27- 102- 601- 5.4- 164- 1. 7- 5.5-7.l 0.04- 1.5- 0.5- 2.5- 0.5-

1-240 76 350 1.283 11.5 796 18.l 0.21 6.3 1.4 4.1 0.7 
Cottage Grove Avg. 1.63 67.4 492 106 183 1,098 8.8 53 3.9 7.4 4.39 9.42 0.58 2.63 0.3 

Range ---- 426- 83- 155- 935- 5.6- 29- 1.9- 7.0-7.8 2.9- 6.8- 0.4- 2.0- -----
571 126 210 1.463 10.8 132 5.9 8.8 13.5 0.9 3.3 

Empire Avg. 13.2 61.7 1,235 38 225 5,118 11.4 182 5.7 a.a 1.39 6.12 0.18 3.34 l.U 
Range ---- 1,084- 27- 169- 4,044- 9.0- 140- 3.7- 7.5-8.2 1.1- 5.0- 0.1- 2.8- -----

1.809 54 276 6 000 14.3 264 12.2 3.8 7.7 0.3 4.3 
Hastings Avg. 3.18 59 .5 1,803 31 257 857. 4.7 18,4= 2.4 7.3 1.93 6.48 0.29 3.02 <11.4 

Range ---- 888- 22- 166- 255- 3.7- 14,613- 1.1- 7 .0-7 .6 1.3- 5.3- 0.2- 2.2- <O. 1-
2.682 42 447 1.143 6.4 22.880 6.8 2.2 8.3 0.4 3.8 0.8 

Maple Plain Avg. 5.94 57.3 1,334 74 703 1,035 8.9 191 8.5 6.5 1.06 6. 58 0.25 2.14 0.7 
Range ---- 1,085- 56- 689- 736- 1.5- 142- 8.4- 6 .0-7 .o 0.6- 5.4- 0.1- 1.5- -----

1.582 93 717 1.333 10.3 239 8.5 1.5 7.7 0.4 2.7 
Metropolitan 
F & I No. l Coke 27.6 58.8 783 169 314 1,317 33 786 1.5 ll.l .04 2.7 0.08 1.1 1.0 
F & I No. 2 Cake 25.5 52.3 894 180 325 1,428 41 919 2.0 .06 3.2 0.10 1.4 0.9 
Plate & frame Press Cake 47 .8 64 .6_ 1,574 222 413 2,745 89 1,758 2.4 ------- .09 3.4 0.09 2.8 1.7 
Roll Press rakP* 25.0 74.3 728 112 197 1.154 26 800 1.8 ------ 0.36 2.4 0.12 1.0 0.5 

Savage Avg. 4.88 57.0 1,326 48 387 1,094 9.0 151 65.l 7.1 0.97 4.92 0.19 2.18 1.4 
Range ---- 1,132- 39- 326- 868- 7.8- 119- 7.0- 6.8-7.3 0.6- 3.4- 0.2- 1.3- 1.3-

1.604 57 436 1.228 9.8 191 94.l 1.3 5.8 0.3 2.6 1.6 
Seneca Avg. 23.) 46.3 94U 141 299 ,42 • 9., 301 2.4 .06 3.0 .08 1.3 0.6 

Range ---- 602- 49- 179- 387- 6.4- 182- 1.6- .05- 2.2- .08- 1.1- 0.2-
1.219 481 472 1.009 12. 7 529 3.9 ------- .08 3.5 0.1 1.5 1.1 

Stillwater Avg. 2.68 51.4 """ 33 180 1,4,o 8.0 ,20 4., 7.2 2.Qi 6.63 0.33 3.YO u.2 
Range ---- 479- 21- 120- 1,040- 5.9- 7- 1.7- 7.0-7.5 1.7- 4.0- 0.2- 3.1- -----

1.441 90 378 3.604 18.0 246 22.1 6.1 14.l a.a 6.9 

*Data represents operation cllring Nov. and Dec., 1982. 



Year 

1978 
1979 
1980 
1981 
1982 

TABLE 5-5 

SUMMARY OF QUANTITIES OF METROPOLITAN PLANT 
DEWATERED SLUDGE DISPOSED OF BY LANDSPREADING. PROGRAM 

Agricultural Land Other Total wet tons disposed 
(wet tons) • (wet tbns) by landspreadin2 

13,700 ------ 13,700 
18,700 15,500 34,200 
75,600 29,600 l 05 ,200 

189,600 9,900 199,500 
184,600 11, 145 195,745 

In addition to disposing of sludge cake directly on land, portions of cake 
are composted prior to land application. Composting provides for additional 
destruction of pathogenic organisms and organic matter. 

All land application of sludge is done under permits from MPCA. Each per­
mit is granted for an individual parcel of land and specifies the maximum· 
sludge application rate per acre. These application rates are based upon 
maxirrum allowable application rates of the various chemical constituents of the 
sludge (NH3, Cd, etc.). All sludge is analyzed before applications to ensure 
meeting conditions of each permit. 

During 1982, approximately 185,000 wet tons of dewatered sludge was 
applied to 180 permitted sites. The permitted sites totaled approximately 
5,700 acres and corn was·the principal crop grown on the sludge amended land. 
An additional 11,000 wet tons of dewatered sludge were composted during 1982. 
The composting was accomplished using the static aerated pile method with wood 
chips as a bulking agent. Composted dewatered sludge was used primarily to 
establish turf grasses on public areas such as parks and cemetaries. 

In addition to landspreading of dewatered sludge from the Metropolitan 
Plant, approximately three million gallons of liquid sludge generated at the 
Cottage Grove, Hastings, Savage, and Stillwater Plants were applied to private 
farm lands or utilized at the University of Minnesota Experimental Agricultural 
Station. Approximately 4,100 wet tons of digested dewatered sludge from the 
Empire Plant were applied to adjacent farm land owned by the Commission. 

45 



6.0 INDIVIDUAL TREATMENT PLANT REPORTS 

This section contains the individual treatment plant reports for 1982. 
For each plant report there is an introduction briefly describing the back­
ground of the plant, its design basis, 1982 performance and activities, and a 
statement regarding the future of the plant. The introduction is followed by 
a listing of 1982 unit process loadings and a liquid and solids flow diagram 
of the treatment process. In addition, a graphical presentation of flows for 
individual months of 1982 and annual average flows for 1971-1982 is included. 
Monthly flow data are shown as a vertical bar corresponding to the range of 
flow for that month with the top cross bar representing the maximum flow and 
the bottom cross bar the minimum flow. A solid line connects the vertical 
bars and is drawn to the average wastewater flow for that month. Flow data 
are followed by 1982 monthly influent and effluent summaries. These tables 
contain monthly and annual average data on virtually all of the parameters for 
which the influent and effluent of that plant are analyzed. 

Graphs of BOD and TSS for 1982 show a vertical bar which encompasses the 
maxinum and minimum parameter range for that month. The solid line connects 
the monthly averages. Fecal coliform data are also presented graphically with 
the 1971-1982 annual averages (arithmetic average of monthly geometric means) 
shown on one graph and the 1982 monthly geometric means shown on another 
graph. Finally, plots of effluent BOD and TSS are shown illustrating the per­
cent of the time the effluent concentrations were less than or equal to a 
given value. On these graphs, data from 1974-1981 are compared to data 
obtained during 1982. 

47 



ANOKA WASTEWATER TREATMENT PLANT 

Plant History and Description 

The Anoka Plant was designed by Toltz, King, OuVall, Anderson and 
· Associates and built in two stages. The original plant was constructed in 

1954-55, with a design capacity of 1.4 mgd. The plant was expanded in 1969 to 
its present design capacity of 2.46 mgd. The Anoka Plant serves the commun­
ities of Anoka, Champlin, and Ramsey in Service Area No. 3. 

Liquid treatment consists of screening, grit removal, influent pumping, 
primary sedimentation, primary effluent pumping, conventional activated sludge 
aeration, final clarification, chlorination, and discharge to the Mississippi 
River. 

Solids processing consists of combined thickening in primary tanks, 
anaerobic digestion, and sludge hauling for disposal in the Metropolitan 
Interceptor System .. 

\ 

Pl ant 

The plant is presently operating at about 85 percent of its rated capacity 
and provides good BOD and TSS removal. Significant flow increases are antici- · 
pated in the next two years which may exceed the capacity of certain process 
units. These additional flow sources are from the construction of the Anoka 
Interceptor and a Champlin Station expansion. The plant is subject to secon­
dary treatment limits and additional limits on heavy metals and cyanide. 

Performance 

Plant flow averaged 2.14 mgd in 1982, up slightly from 2.01 mgd in 1981. 
Average plant effluent quality was 12 mg/L BOD and 8 mg/L TSS. Plant perfor­
mance was good throughout the year, although two NPDES Permit violations 
occurred due to failure to comply with weekly effluent fecal coliform limita­
tions. Statistical analysis of data show the following trend in effluent BOD 
and TSS from 1979 through 1982. 

BOD 
TSS 

Future 

1979 
12 
10 

50% of Time 
1980 1981 
12 15 
l O 12 

Effluent Concentration, mg/L 

1982 
10 

7 

1979 
16 
15 

75% of Time 
1980 1981 
17 20 
15 18 

1982 
14 
10 

1979 
22 
21 

90% of Time 
1980 1981 

22 26 
20 24 

1982 
19 
15 

The plant will continue to serve Service Area No. 3 until the late 1980's, 
when it is scheduled for phase-out, with flow transported to the Metropolitan 
Plant. Plant phase-out is contingent upon completion of the Champlin-Anoka­
Brooklyn Park (CAB) Interceptor. In the interim period prior to phase-out no 
major plant improvements are scheduled. Limited capital improvements may be 
necessary to ensure adequate capacity in the interim. 

49 



ANOKA PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
COD Loading, lb/day 
Sludge Producti-on, lb/day 

Grit Removal 

Overflow Rate, gpd/Sq. Ft. 

Primary Sedimentation 

Detention Time, Hr. 
Weir Overflow Rate, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Aeration Tanks 

Detention Time, Hr. 
BOD Loading, lb/Day/1000 Cu. Ft. 

Final Sedimentation 

Detention Time, Hr. 
Weir Overflow Rate, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Chlorination 

Contact Time, Minutes 
Chlorine Use,. lb/Day 

Anaerobic Digestion (Primary Digester Only) 

Solids Loading, lb/Cu. Ft./Day 
Detention Time, Days 

Sludge Transport 

Volume, Gal./Day 

50 

Annual 
Average 

2. 14 
3,980 
2,770 
6,350 
1,500 

41,150 

2.0 
7,980 

715 

7.9 
43 

3.6 
6,560 

500 

37 
123 

0.08 
20.0 

10,930 

Maximum 
Month 

2.34 
4,500 
3,160 
7,120 
1,970 

45,000 

1.9 
8,730 

780 

7.2 
48 

3.3 
7, 180 

550 

34 
146 

0.10 
15.8 

14,040 



ANOKA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

,... - - - - -----""'T 

I 
- --r---

INFLUENT 2 

1 I 

L.....----1: 

3______,r 

Unit Description 

Liquid Phase Solids Phase 

1. Screening 7. Anaerobic Digestion 
2. Grit Removal 8. Landspreading 
3. Primary Sedirrentation 9. Disposal at Metro Plant 
4. Activated Sludge 
5. Final Sedimentation 
6. Chlorination 

ANDKFI PLRNT RNNU.RL ~ 
,., ===--------------"--=-"'--, 

,. 5 

i 

'· 5 

1971 1Cir'2 1973 1'174 1975 PS7& l"l77 197,9 1'17'1 ICl.!IO l",BI ICl.!i'2 

4 f-;, 
EFFLUENT 

5 6 
MISSISSIPP 

RIVER 

Legend 

-- Liquid Flow 
- -- - So 1 ids Transfer 
c:=J Existing Process·ing Units 
[::: Future Process Units 

RNOKR FLRNT HONTI-ILY FUJII 
,, ___________________ _ 

'· 5 

.JRN FEEi MRR FIPR MRY JUN JUL RUG: SEP OCT NOV oec 



Wastewater 
Month Flow MGO 

JANUARY 2.11 

FEBRUARY 2.15 

MARCH 2.30 

APRIL 2.25 

MAY 2.34 

J.JNE 2.27 

JULY 2.12 

AUGUST 2.07 

SEPTEMBER 2.04 

OCTOBER 2.02 

NOVEMBER 2.05 

DECEMBER 1.98 

1982 AVERAGE 2.14 

1981 AVERAGE 2.01 

TBOO CBOO coo Tss 
Month =/1 -11 -11 -11 

"c=o 
LIMIT 25 25 -- JO 

JANUARY 18 13 59 8 

FEBRUARY 11 10 67 6 

MARCH 11 10 71 5 

APRIL 14 12 83 8 

MAY 12 10 67 8 

JUNE 14 11 75 7 

JULY 17 12 65 10 

AUGUST 11 9 57 5 

SEPTEMBER 13 10 58 5 

OCTOBER 15 13 72 8 

NOVEMBER 19 18 84 17 

DECEMBER 14 12 67 11 

1982 AVG. 14 12 69 8 

1981 AVG. 16 -- 92 14 

MONTHLY SUMMARY OF INFLUENT QUALITY 
TREATMENT PLANT:~A~n~ok~•~--------

Temperature TBOO TSS 
•c moll -11 rrl Ranrie 

14 256 157 7.6-8.1 

14 228 142 7.7-B.l 

14 205 144 7.7-8.1 

14 238 139 7. 7-8.2 

15 209 158 7.7-8.2 

17 176 128 7.6-8.2 

20 195 122 • 7.7-8.1 

21 219 150 7.7-8.2 • 

20 234 172 7.5-8.J 

19 241 170 7 .2-8.2 

17 245 185 7.0-8.4 

15 226 181 7 .0-8.3 

17 223 154 7.0-B.4 

18 211 152 7.5-B.7 

MONTHLY SU-RY OF EFFLLENT QUALITY 
TREATMENT PLANT :-'-An=oka,a,_ _____ _ 

r '°'"'"L t..ULl 1oca.1 
Geo Mean TURB KJN NHJ N02 N03 p 

no/100 ml NTU -11 -11 -11 -11 -11 

200 25 ---- --- --- ---- ---
43 5 23.4 16.0 0.10 0.19 4.1 

17 4 23.3 16.7 0.07 0.44 3.4 
. 

131 4 22.6 16.6 0.09 0.16 3. 7 

21 6 25.0 17.2 0.07 0.09 J.5 

71 6 22.4 16.7 0.16 0.12 3.7 

33 5 20.2 13.9 0.75 0.15 J.8 

15 7 22.8 15.0 1.05 o.J5 J.5 

10 5 16.B 10.6 1.27 0.48 3.5 

54 4 16.3 10.1 1.68 0.56 J. 7 

JO 5 27.1 16.2 0.58 0.68 J.9 

115 8 27.4 20.2 0.39 0.11 4.1 

37 6 29.2 19.9 0.71 0.24 J.8 

48 5 23.0 15.8 0.58 0.30 J.7 

36 6 18.6 14.4 1.05 0.39 J.4 

52 

KJN Total-P NHJ coo 
-11 mn/1 =II -11 

38.6 7.9 19.7 345 

37.5 6.B 20.1 357 

32.5 6.4 18.9 348 

34.4 5.8 19.4 374 

36.0 7 .o 19.5 365 

32.0 5.9 15.6 312 

34.8 5.5 18.0 304 

34.4 6.2 16.4 324 

42.4 7.5 19.6 362 

43.9 7 .1 21.0 390 

39 .o 6.4 22.8 389 

49.4 9.2 32.2 399 

37.9 6.B 20.3 356 

---- --- ---- 362 

•• 2 ... • Used Rss 00 i:ll Rem val 
lbs -11 -11 Ranae 800 TSS 

--- --- --- 6.5-8.5 -- --
129 6.9 1.3 7.J-7.5 95 95 

125 6.0 1.2 7 .3-7 .6 96 96 

108 5.0 1.3 7.3-7.6 95 97 

108 5.9 1.3 7.3-7.6 95 94 

122 5.6 1.1 7.3-7.6 95 95 

134 4.7 _ 0.8 7.2-7.7 94 95 

119 5.3 . 1.0 7.2-7.5 94 92 

146 5.2 1.2 7.J-7.5 96 96 

138 5.1 1.1 7.3-7.6 96 97 

118 5. 7 1.1 7.2-7.6 95 95 

99 5.6 1.1 7.3-7.6 93 91 
I 

125 5.3 1.2 7.2-7.5 95 94 

123 5. 5 1.1 7.2-7.7 95 95 

123 6.0 l.J 7.0-7.8 92 91 



ANOKA PLANT BI □CHEM I CAL OXYGEN DEMAND 
5□□ ,;_.c::__:_...:..::.._.:.._ _____________ ---'--.-'-------------'--------'-, 

35□ 

~ 
z 

~2S0 

2□□ 

15□ 

I □□ 

5□ 

□ 

~ 3□ 
' □ 
" 
~ ,□ 

iii 
~ 
J 
~ I □ ~ 
w 

□ 

5□□ 

'IS□ 

<D□ 

35□ 

~ 
' □ !.30D 

~ z 
~2SD 

!E 
2□□ 

15□ 

I □□ 

s□ 

□ 

~ 3□ 
' □ 
" 
~ z 2□ 

w 
~ 
J 
~ I □ ~ 
w 

□ 

1911 1912 1973 197<1 1q1s 1971, 1977 191a 1979 19.!I□ 1qs1 19.!12 

MTA 1£PIE£NTS l]ll)I) IN 1982. PU PIEVIW3 i'EAl5 MTA AIE Tim, 

ANOKA PLANT BIDCHEHICFL OXYGEN OB1ANO 

JAN FEl.'i HAR APR HAY JUN JUL RUG SEP OCT NOV DEC 

SJ 



RtO(fl PLftU' TDTRL SLEiPe0ED SOLIDS 
51111 ;.:.:===----------------------'----, 

1Sll 

1llll 

"5ll 

i:IIJ 

\5C 

11111 

5C 

a i----------,,.,------------------1 

RIIDKR PLANT TOTAL 5USPeNDED SDL IDS SW,-------------------==-==-==c..::::=::, 

15D 

\SD 

\DD 

SD 

af-----~-------------------1 

§ 20 

~ ID 

JRH F&I HAR APA HAY .JUN JUL RUG SEP on NDV DEC: 



ANOKA PLANT ANNUAL FECRL COLIFORM 
1000~--------------------.:...::._ ___ .:...::.__~ 

10 

10 

1971 1972 1973 197< 1975 1976 1977 1978 1979 1980 1981 1982 

ANOKR PLANT MONWL Y FECRL CJJL 1 FORM 

JAN FtB. MAR APR MAY JUN JUL RUG 59I OCT NOV DEC 

55 



ANOKA PLANT EFF BDD STATISTICAL ANALYSIS 

SD 

ffi 
:l lli 30 

2D 

1973 197"! 1975 1,1s 1977 197B 1979 1980 1"181 11:\82 

ANOKA PLANT EFF TSS STATISTICAL ANALYSIS 
60 ,-----------------------------, 

SD 

'.l •□ 

' "' !, 

,-
z 
'" C, 

-' 30 lli 

2□ 

I □ 

.... 

75'!1:,' 

.... 

1973 1971 1975 1976 1977 1978 1979 1980 19BI 1982 

16 



en 
-.J 

MONTH 

NPOES 
Limit 

Janu arv 

Februarv 

March 

Anril 

Mav 

.lJne 

.lJlv · 

Aunuat 

Sentenber 

October 

Novenber 

Decerrber 

1982 Ava. 

Cu 
ma/1 

□ ,JO 

<□.□2 

<□.□J 

□.□2 

<□.□2 

o. □J 

□ ,OJ 

□.□4 

0,04 

□.□J 

0,04 

0,04 

0,04 

<□.□J 

Cr Zn Pb 
=/1 mn/1 -11 

0,40 □ .5□ 0,05 

<□.□5 □.□7 <□.□5 

<□.□7 □ .08 <□.□5 

<□.□5 □ .06 <□.□5 

<□.□5 □ .!□ <□.□5 

<□.□5 □.□9 <□.□5 

<□.□5 □ .09 <□.□5 

<□.□5 □.□8 <□.□5 

<□.□5 0,07 <□.□5 

<□.□5 □ .13 <□.□5 

<□.□6 □.□6 <□.□5 

<□.□5 □ .12 <□.□5 

<□.□5 □ .14 <□.□5 

<□.□5 0,09 <□ .05 

1982 EFFLll:NT DATA 
, TREATMENT PLANT _cA~n~ok~•~----

Cd Hg CN As Sn Ni Phenol Fe PCB 
mn/1 un/1 ma/1 ua/1 -11 -11 uo/1 -/1 un/1 

. 

□ .5□□ 

<□ .024 
·-

□.□43 

□.□49 

□.□71 

0,161 

0,206 

<□ .227 

□ .187 

□ .115 
~ 

□ .198 

0,308 

□ .144 

<□ .144 . 



BAYPORT WASTEWATER TREATMENT PLANT 

Plant History and Description 

The original Bayport Wastewater Treatment Plant was built in 1939, con­
sisting of a primary clarifier, two mechanical aeration tanks, final 
clarifier, chlorine contact tank, heated anaerobic digester, drying beds, and 
a control and pumping building. In 1956, the digester was converted to exter­
nal heating, and a sludge recirculating pump added. In 1958, the plant was 
expanded by addition of a chlorine contact tank, an aeration tank, a final 
settling tank, an anaerobic digester, a barminutor, and a drying bed. 

In 1964, extensive plant remodeling and additions, designed by Banister, 
Short, Elliot, Hendrickson, and Associates were completed. In 1973, chemical 
feed for phosphorus removal was provided and in 1982, mechanical screening- was 
replaced by a stationary hydrasieve fine screening mechanism. 

Liquid treatment consists of screening, influent pumping, contact stabili­
zation, activated sludge aeration, alum addition for phosphorus removal, final 
clarification, chlorination, and discharge to Lake St. Croix (the St. Croix 
River). 

Solids processing consists of aerobic digestion and sludge hauling to the 
Metropolitan Plant Interceptor System. 

The Bayport Plant is presently operating at about 80 percent of its design 
capacity, and is subject to secondary treatment 1 imi ts and a phosphorus 1 imit 
of l mg/L. 

Performance 

Plant flow averaged 0.52 mgd in 1982, slightly higher than 0.47 mgd in 
1981. Average plant effluent quality was 8 mg/L BOD, 8 mg/L TSS, and 0.5 mg/1 
P. Plant performance was excellent throughout the year, with no NPDES Permit 
violations. Statistical analysis of data show the following trend in effluent 
BOD and TSS from 1979 through 1982. 

Effluent Concentration, mg/1 

BOD 
TSS 

Future 

1979 
6 
7 

50% of Time 
1980 1981 

5 7 
7 7 

1982 
7 
7 

The long-term plan for this 
flows to the Stillwater Plant. 
or early 1990's, when the plant 

1979 
8 

10 

75% of Time 
1980 1981 

8 8 
9 9 

1982 
9 
9 

1979 
11 
13 

90% of Time 
1980 1981 

11 10 
11 10 

1982 
13 
12 

plant is to phase it out of service and divert 
This is projected to occur in the late 1980' s 
is expected to reach its capacity. 

59 



BAYPORT PLANT PROCESS LOADINGS 
1982 

Annual 
Parameter Average 

Wastewater Flow, MGD 0.52 
BOD Loading, lb/day 698 
TSS Loading, lb/day 664 
COD Loading, lb/day l, 227 

Aeration Basin 

BOD Loading, lb/Day/1000 Cu. Ft. 21 
Alum Feed Rate, lb/day 100 

Final Sedimentation 

Weir Overflow Rate, gpd/Lin. Ft. 4,260 
Surface Overflow Rate, gpd/Sq. Ft. 430 

Chlorination 

Contact Time, Minutes 60 
Chlorine Use, lb/day 29 

Aerobic Digestion 

Solid Retention Time, day 31 

Sludge Transport 

Volume, gpd 3,400 
Mass, lb/day 610 

60 

Maximum 
Month 

0.65 
968 
999 

1,453 

29 
133 

5,330 
540 

48 
34 

26 

4,040 
749 



'· s 

~ 
~ 
J • 
ffi 
" • i! I. □ 

~ 

BAYPORT WASTEWATER TREATMENT PLANT 
FLOW DIAGRAM 

4 

INFLUENT 1 l-----x~ 2 

Unit Description 

Liguid Phase Solids Phase 

1. ScrE!eni_ng 7. Aerobic Digestion 
2. Activated Sludge 8. Sand Drying Beds 
3. S1 udge Reaeration 9. Land Spread 
4. Chem-ical Addition 
5. Final SediITEntation 
6. Chlorination 

\C!7I 1972 1973 197~ 1975 Jq7i; 1977 IC!7i!I 1q79 19/iO \"!al 19&2 

5 

,.. 
§ 
• 
> 
Q 
J • 
ffi 
" • ~I. □ 
:;; 
~ 

6 

Legend 

EFFLUENT 

ST. CROIX 
RIVER 

--- Liquid Flow 
----- Solids Transfer 
c::::::::JExis-ting Process Units 
[:-_-.J Future Process Units 

JAN FEB MAR APR MAY JUN JUL RUG SEP OCT NOV □EC 



MONTHLY SUMMARY OF INFLUENT QUALITY 
TREA Tt-£N T PLANT :_B.,•e.Yc,,D,cor'-'t'----------

Wastewater Temperature TBOD Tss KJN Total-P NH3 COD 
Month Flow- MGD 'C -/1 mn/1 .JJ Ranne mn/1 mn/1 mo/1 mo/1 

JANUARY 0,48 18 192 130 6.0-10.0 30.6 5.4 17 .4 2B4 

FEBRUARY 0.48 18 192 162 6.4-8.6 28.2 4.8 15.5 331 

MARCH 0.47 17 160 136 6.2-9.4 29,2 5.1 17.B 296 

APRIL 0.65 17 144 123 5.0-9.2 20,9 4,0 11.3 268 

MAY 0.55 20 174 153 6.2-8.6 30,4 5,8 16.5 JOO 

JJNE 0.56 20 15B 175 6.8-8,8 30.B 6.3 17.1 29B 

JJLY 0,52 23 134 161 6.2-B.6 26.5 5.3 13.8 281 

AUGUST 0.52 23 141 120 6,4-9.8 27,0 5,1 15.3 255 

SEPTEMBER 0,4B 22 164 132 6,2-8.2 29. 7 6.1 16.6 271 

OCTOBER 0,52 20 115 155 6.0-8.6 26.4 5.6 14,2. 210 

NOVEMBER 0.53 19 219 226 6.2-8.8 J0.8 6.5 16.3 297 

OCCEMBER 0,54 1B 143 132 6,4-8.4 30,2 6,2 19.1 306 

1982 AVERAGE 0,52 20 161 150 5.0-10.0 28.4 5.5 15.9 2B3 

1981 AVERAGE 0,47 19 1B4 165 6,0-9 .6 ---- --- ---- 316 

MONTHLY 5Ulf4ARY Of EffLUENT QUALITY 
TREATMENT PLANT :_Ba=y_.p"'or'"t._ _____ _ 

FECAL COLI Total Cl2 Cl2 ~ 
1800 CBOO coo Tss Geo Mean TURB K.)J NHJ N02 N03 p Used Res 00 pH Ren»val 

Month -/1 -/1 -/1 -/1 no/100 ml NTU -/1 -/ -11 -11 -11 lbs -11 -11 Ranae BOD TSS 
Nei.<.o 
LIMIT 25 25 -- JO 200 25 --- --- -- ----- 1.0 -- --- --- 6.5-8.5 -- --
JANUARY 17 12 27 8 - 4 7 .4 4.7 0,37 10.64 0.5 -- --- 4.1 7.0-7,2 94 94 

' FEBRUARY 14 11 36 13 - 5 6,J 4.5 0.38 10,26 0.4 -- --- 3.9 6.9-7.2 95 92 

MARCH 9 9 40 9 2 5 6.1 5.0 0.04 11.75 0.5 JO 3.6 4.2 6.8-7 .1 95 94 

APRIL 10 9 41 10 3 5 6.9 3.9 0,11 8.40 0.5 JO 3.4 3.9 6.9-7.2 94 92 

MAY 5 5 26 5 3 3 5.8 4.1 0.16 6.26 0,3 30 2.6 3.6 6.9-7.1 97 97 

JUNE 6 6 34 5 4 3 4.7 2,8 0.18 13.20 0,6 JO 2.2 3.4 6.8-7 .1 96 97 

JULY 6 6 21 5 7 3 4.3 3.3 0.17 12.34 0.3 30 2,2 3.J 6.9-7.1 96 97 

AUGUST 7 6 23 6 3 J 5.0 J.0 0.26 11.73 0,4 34 2.5 3.2 6.8-7.0 96 95 

SEPTEMBER 6 5 27 9 2 4 5. 7 2.6 0,48 12.90 0,6 JO 2,4 3,9 6.8-7.J 97 94 

OCTOBER 6 5 27 8 16 J 5.1 1.8 0.77 13,11 0,5 JO 2.0 J.4 6,9-7 ,1 96 95 

NOVEMBER 16 9 26 11 - 3 4.7 J,O 0,95 10.29 0.7 -- --- J.8 7.0-7,1 96 95 

OCCEMBER 20 9 23 10 - 2 J.2 2.0 0,68 9.72 0.6 -- --- J.7 6.8-7.1 94 9) 

1982 AVG. 10 B 29 B 5 4 5.4 l.4 O.JB 10,88 0.5 JO 2.6 J.7 6,8-7 .l 95 94 

1981 AVG. 8 -- 29 7 2 J 6.l J, 7 0,35 12,18 0,4 34 3.5 J,6 6.8-7 .3 96 96 

62 



<SD 

<DD 

35D 
'.] 

~3□□ 

ISD 

,aa 

sD 

D 

'.] 75 
' ~ 
"' 
~ 

~ 
SD 

J 
~ 25 ~ 
w 

D 

Saa 

<SD 

<DD 

35D 
'.] 

' ~:aaa 
~ z 
;2sa 

,aa 

ISD 

,aa 

sD 

D 

'.] 3D 
' ~ 
"' 
~ 2D 
jfj 
3 
~ ID ~ 
w 

D 

BI OCHEM 1 CAL OXYGEN DEMAND 

1'171 1'172 l"V3 1"17"1 1"175 PV6 1'177 IV',!1 1'17CI l'lo!ID lq,!11 lq,!12 

DATA 1£f'IESEN'TS raoo IN 19112. AU. PIEVllJU> YEAR'S DATA ARE TBOD, 

BRYPCJRT PLRNT BI □CHEN I CAL DXYCEN· DEKAHD 

T 

JFIN Fm HAR FIPR MAY ..IJN ..AJl. AUG ~ OCT NOV 0EC 

63 



-tSll 

1lD 

3511 
3 
' lhDD 
~ 

;,so 
2DC 

ISD 

ICC 

SD 

C 

3 75 
' ~ & 

I 
50 

25 
w 

C 

sea 

450 

1lD 

3511 
3 
' i;j;QC 
~ 

l'"c 
2CC 

ISD 

100 

SD 

a 

~ '" 
& 
~ '" ! 10 ~ 
w 

a 

TOTAL Sl.lSPe<lED SIJLIDS 

BAYPORT PLANT TDTRL SUSPelCIED SDLIOS 

JAN FEB MR~ RPR MAY JUN JUL AUG SEP CCT NOV OEt 

64 



BAYPORT PLANT ANNUAL FECAL C□LIF□RM 

1q7J 1972 1973 197< 1975 1976 1977 1q7a 197q Jq,ga l'l,!JI l'l,!12 

\ 

.JAN FEB MAR APR MAY JUN JUL RUG SEP □CT N□V □EC 

65 



'.J 
' '-' e 
,-. 
i!i 
:, 
-' 

iii 

SAYP□RT PLANT EfF BOD STITTJSTICAL ANALYSIS 

SD 

2D 

1973 1971 1975 1975 1977 197B .1979 I9BD 19BI 19B2 

BAYPORT PLANT EFF TSS STITTISTlCRL ANALYSIS 
6D ,----------------'--...C.::::....:---'--.:.._::---'--::_::...:..:_===-, 

SD 

SD 

3D. 

2D 

ID 

.... 

75% 

.... 

1973 197"'1 1975 1976 !977 1978 1979 19a□ !9B1 19B2 
66 



BLUE LAKE WASTEWATER TREATMENT PLANT 

Plant History and Description 

The Blue Lake Wastewater Treatment Plant was designed by Rieke-Carroll­
Muller and Associates to be built in several stages and treat wastewater 
cont'ributed by Sewer Service Area No. 4. Stage I, placed in operation in 
July, 1971, consisted of an aerated pond and chlorination facilities to pro­
vide temporary wastewater treatment. Stage II, consisting of the liquid 
treatment portion of a secondary treatment activated sludge plant, util.izing 
the existing aerated pond as an effluent polishing pond was constructed in 
1973. Stage Ill, consisting of sludge processing facilities has not yet been 
constructed. 

Liquid treatment consists of screening, primary sedimentation, complete 
mix activated sludge aeration with integral final clarification, an effluent 
polishing. pond, chlorination, and discharge to the Minnesota River. 

Solids processing consists of sludge thickening in spare primary clari­
fiers and sludge hauling to either the Seneca or Metropolitan Plant. 

The Blue Lake Plant is operating at approximately 80 percent of its capa­
city and is subject to secondary treatment limits. 

Performance 

Plant flow averaged 16.1 mgd in 1982, considerably higher than 13.7 mgd in 
1981. Average plant effluent quality was 10 mg/L BOD and 7 mg/L TSS. Plant 
performance was excellent throughout the year with no NPDES Permit violations. 
Statistical analysis of data show the following trend in effluent BOD and TSS 
from 1979 through 1982. 

BOD 
TSS 

Future 

1979 
7 

11 

50% of Time 
1980 1981 

8 9 
8 6 

Effluent Concentration, mg/1 

1982 
10 
6. 

1979 
10 

. 14 

75% of Time 
1980 1981 
10 13 
11 7 

1982 
13 
8 

1979 
15 
17 

90% of Time 
1980 1981 
14 19 
15 19 

1982 
16 
10 

The Blue Lake Plant is one of the Commission's permanent regional treat­
ment plants. Space is available for future expansions to serve Sewer Service 
Area No. 4. The first phase of Stage Ill, gravity thickeners and sludge 
loadout facilities, has been designed and is awaiting construction funding. 
The remainder of Stage III is planned to include anaerobic digestion, dewater­
ing and land application. The timing of implementing these facilities is 
uncertain. 

67 



BLUE LAKE PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 

Primary Sedimentationl 

Surface Overflow Rate, gpd/Sq. Ft. 
Weir Overflow Rate, gpd/Lin. Ft. 

Aeration Tanks 

BOD Loading, lb/Day/1000 Cu. Ft. 
Detention Time, hr. 

Final Sedimentation 

Surface Overflow Rate, Sq. Ft. 
Weir Overflow Rate, gpd/Lin. Ft. 

Aerated Pond 

BOD Loading, lb/day 
Detention Time, Days 

Total Air Flow, cfm 

Chlorine Use, lb/day 

Thickened Sludge 

Produc~ion, lb/day 
Volume, gpd 
Concentration, %TSS 
Volatile Solids,% 

Annual 
Average 

16. 1 
30,600 
30,800 

800 
16, l 00 

82 
3.3 

620 
12,000 

3,800 
3.2 

12,400 

210 

42,000 
99,000 

4.9 
72 

Maximum 
Month 

18.2 
36, 100 
44,500 

910 
18,200 

91 
2.9 

710 
14,000 

5,600 
2.9 

14,700 

260 

48,000 
114,000 

5.6 
71 

lTwo clarifiers are used for combined settling and gravity sludge thickening. 
These clarifiers normally receive less flow than the other two clarifiers, 
but flow to each pair of clarifiers is not measured. Overflow rates shown 
are based on equal flow to all clarifiers. 

68 



BLUE LAKE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 1 ~-~ 2 4 5 

I I I 
I I 
I I 

Lo--.,-------~; 
I I 

\V r---7 I 1SJ 
: 8 ~--~--
' I 9 

Unit Description L ___ .J 

Liquid Phase Sol ids Phase 

1. Screening B. Stage Ill (Future) 
2. Primary Sedimentation 9. Disposal at Metro or Seneca Plant 
3. Grit Remova-1 
4. Activated Sludge 
5. Final Sedimentation 
6. Aerated Effluent Pond 
7. Chlorination 

BLUE LRKi PLFINT 

"· 

"· "· 

6. 0 6. 0 

L, 

-
' EFFLUENT 
~~=17=::\M;:l::NN::;E:;S~O~TA 

6 

Legend 

--Liquid Flow 
---- Solids Transfer' 

RIVER 

c=::I Existing Process Units 
[:::J Future Process Uni ts 

1'171 1''17'2 1<!73 I'll~ 1<!75 l'l76 1<!77 197B l'V'l 1980 l'l.!11 1982 JAN FEB MRI.! RP.! MAY .JUN JUL AUG SEP OCT NOV DEC: 

69 



Wastewater 
Month flow- MGO 

JANUARY 14 .3 

FEBRUARY 14.7 

MARCH 17.5 

APRIL 18.2 

MAY 17.6 

JUNE 15.B 

JULY 14.9 

AUGUST 15.6 

SEPTEMBER 15.B 

OCTOBER 16.0 

NOVEMBER 16.7 

OCCEMBER 16.l 

1982 AVERAGE 16.l 

1981 AVERAGE 13.7 

TBOO caoo coo TSS 
Month -II -11 -11 -11 

"r~o 
LIMIT 25 25 -- 30 

JANUARY 28 14 75 6 

FEBRUARY 29 16 BO B 

MARCH 10 9 73 6 

APRIL 16 11 75 10 

MAY 26 12 76 B 

JUNE 19 6 71 4 

JULY 21 8 72 6 

AUGUST 27 9 73 5 

SEPTEMBER 28 B 75 8 

OCTOBER 38 9 73 7 

NOVEMBER 17 12 69 6 

OCCEMBER 24 12 69 5 

1982 AVG. 24 10 73 7 

1981 AVG. 12 -- 75 6 

MONTHLY SUMMARY OF INFLUENT QUALITY 
TREATMENT PLANT:_B=l~u"'e_L=•~k"'•~-------

Temperature 1800 TSS 
'C ma/1 mo/1 ....1-1 Ranae 

12 213 IBO 6.6-8.0 

12 223 186 6.B-7.6 

ll 216 189 6.3-7.7 

ll 192 161 6.9-7.6 

12 202 202 6.7-7.B 

15 212 238 6.B-7 .6 

16 222 281 6.7-B.l 

17 253 342 6.5-7.6 

17 244 255 6.B-7 .5 

17 262 244 6.9-7.4 

15 259 248 6.9-7.5 

14 238 241 7.0-7.4 

14 228 230 6.3-8.l 

14 230 241 5.6-9 .4 

MONTHLY SUMMARY OF EFFLUENT QUALITY 
TREATMENT PLANT:_Bl=u"'e-'L,,ak=•------

FECAL COLI Total 
Geo Mean TURB .K~ NH3 N02 N03 p 

no/100 ml NTU m/1 , --/1 -/1 -II -II 

200 25 ---- ---- ---- ---- ---

-- 5 28.4 20.3 0.36 1.29 5.1 

- f 24.4 16.B 0.16 2.15 4.2 

10 6 20.0 13.5 o.os 0.12 3.5 

5 10 16.B 11.B □ .37 O. □B 2.7 

14 B 18.6 12.B 1.87 0.64 3. 7 

8 6 20.2 13.3 1.25 □ .ll 3.6 

4 7 20.9 13.1 3.48 0.10 J.3 

7 6 18.3 11.6 2.10 1.96 3. 7 

49 8 20.8 13.0 1.55 1.71 3.9 

28 7 26.5 10.6 1.62 1.10 4.8 

- 6 19.4 14.2 0.69 1.01 3.5 

- 6 18.9 15.7 0.13 2.53 3.4 

16 7 21.1 13.9 1.14 1.07 3.B 

20 5 22.3 16.6 0.42 □ .39 3.6 

70 

KJN Total-P NH3 coo 
mn/1 mn/1 mn/J -11 

39.2 B. 7 JB.9 462 

34.0 6.B 17.6 460 

30.0 6.9 14.l 433 

26.2 5.6 12.1 400 

28.2 6.5 12.6 426 

33.0 6. 7 12.9 491 

34.4 6.8 13.9 527 

34.6 7.3 13.4 615 

35.B 7 .6 13.4 530 

35.5 7 .9 12.7 566 

33.0 6.9 16.0 554 

33.B 6. 7 18.0 531 

33.1 7 .0 14.6 500 

---- ---- ---- 508 

Cl2 Cl2 • 
Used Res 00 pH Rel'III val 
lbs -11 -11 Ranne BOO TSS 

--- --- -- 6.5-B.5 -- --
--- --- 13.9 6.B-7.6 93 96 

--- --- 13.5 7.0-7.5 93 96 

200 0.6 12.6 7 .0-7 .B 96 97 

200 o.s 12.5 7.1-7.B 94 94 

206 0.5 11.8 7.1-7.9 94 96 

205 o. 7 11.2 7.0-7.6 97 98 

201 0.7 9.2 7.1-8.4 96 98 

200 0.7 9.5 7.1-7.7 96 99 

202 0.7 8.7 7.1-7.B 97 97 

256 0.1 8.8 7.1-7.6 97 97 

--- - 11.6 7.1-7.6 95 97 

--- --- 11.9 7 .J-7 .B 95 98 

209 0.6 11.3 6.B-8.4 95 97 

190 0.7 11.0 6.B-8.J 95 98 



saa 

450 

<00 

,so 

" ' u 
5300 

~ 
z 
~2sa 

~ 
200 

150 

JOO 

50 

a 

" 30 
' u 
,:; 

~ 20 
i!i 
~ 
J 
~ ,a 
~ w 

a 

saa 

450 

<00 

350 

~3□a 
~ z 
~2S0 
J 

~ 
2<lll 

150 

100 

so 

a 

" ,a 
' u 
,:; 

~ 20 z w 
~ 
J 
~ JO ~ 
w 

a 

BLUE LAKE PLANT BI CCHEM I CAL OXYGEN CENANO 

-

lC171 !Cl72 ICl73 IC17 ◄ 1Cl7S ICl76 ICl77 ICl78 ICl7CI 1980 1981 19&!12 

Ol,TA FEPRESENTS Cl!OD IN 1982. ~ PREVIOUS YEAR'S DATA ARE lBOD, 

Bl.LIE LAKE PLANT 8 I DCHEH I CAL OXYGEN DENAND 

JRN FEB MAR APR MAY JUN JUL AUG SEP llC:T NOV DE[ 

71 



BLUE LAKE Pl.ANT TOTAL 5ll5PENDED SOL IDS 
SOD~-----------------------------~ 

15D 

3SIJ. 

150 

IOD 

SD 

al---------------------------, 

BLUE LAKE PLANT TDTRL SIJSPENlED SDL I D5 
SOD 

-150 

..,. 

350 

J 
~ 
,a3DD 

~ z 
~2SD 

iI 
21lll 

150 

100 

so 

a 

J 30 
' ~ 
" 
ffi 20 

" ~ ~ 10 ~ w 

a 
.JAN FE8 HAR APR MAY JUN JUL AUG SEP OCT NDV DEC 

72 



BLUE LAKE PLANT RNNURL FECAL COLIFORM 

... 

I 
ID 

1'171 1'172 1'173 1'17◄ 1'175 1q7& 1'177 1q7a l'!Tq l'IBll l'l,!il l'l,!12 

BLUE LRKE PLANT HDNTHL Y FECAL CDL I FORM 

ID 

JAN FE~ MRR RPR MRY JUN JUL RUG SEP OCT NOV DEC 

73 



SC 

:::, 1ll 

i3 ,; 

~ :, 
-' 30 
Hi 

20 

IC 

SC 

20 

IC 

BLUE LAKE PLANT EFF llll[J STR1 I STI CAL ANAL YS l 5 

1973 1971 1975 1976 1977 197B 1979 19BC 1981 19B2 

BLUE LAKE Fl.ANT EFF TSS STR11STICAL ANALYSIS 

1973 1974 1975 1976 1977 197B lct.79 lqa;J 19BI 1982 

74 



CHASKA WASTEWATER TREATMENT PLANT 

Plant History and Description 

The original Chaska Plant was designed by Lindsey Engineering Co. and 
constructed in 1963, with a design capac.ity of 0,75 mgd. The plant was con­
verted to a pure oxygen activated sl~dge process in 1973, and final effluent 
filters were added in 1974. A plant expansion designed by Mccombs-Knutson was 
constructed in 1980, increasing plant design capacity to 1.4 mgd. Actual 
operating capacity is somewhat less, due to high and widely variable organic 
loadings. 

Liquid treatment consists of screening, grit removal, influent pumping, 
pure oxygen activated sludge aeration, final clarification, final effluent 
pumping, chlorination, and discharge to the Minnesota River. 

Solids processing consists of aerobic digestion, and hauling to the Blue 
Lake Plant for further treatment and disposal. 

The Chaska Plant is presently operating at about 60 percent of its rated 
hydraulic capacity and is subject to secondary treatment 1 imits. 

Performance 

Plant flow averaged 0.80 mgd in 1982, up slightly from 0,70 mgd in 1981. 
Average p 1 ant effluent quality was 14 mg/L BOD and 11 mg/L TSS. Pl ant perfor­
mance was affected by one NPDES weekly average effluent BOD violation, related 
to an excessively high influent organic loading. The probable source of the 
high organic loading was an industrial discharge. Statistical analysis of 
data show t.he following trend in effluent BOD and TSS from 1979 through 1982. 

BOD 
TSS 

Future 

1979 
93 
43 

50% of Time 
1980 1981 

14 14 
11 13 

Effluent Concentration, mg/1 

1982 
12 
10 

1979 
160 
83 

75% Of Time 
1980 1981 

22 24 
15 16 

1982 
16 
14 

1979 
210 
130 

90% of Time 
1980 1981 
38 34 
18 22 

1982 
22 
19 

This plant is one of the Commission's permanent treatment plants. A plant 
expansion is scheduled for mid-1980's. 

75 



CHASKA PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
COD Loading, lb/day 
Sludge Production, lb/day 

Grit Removal 

Overflow Rate, gpd/Sq, Ft. 

Aeration Tanks 

Detention Time, Hr. 
BOD Loading, lb/Day/1000 Cu. Ft, 
Oxygen Utilization, lb/day as 02 

Final Sedimentation 

Detention Time, Hr. 
Weir Overflow Rate, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Chlorination 

Contact Time, Minutes 
Chlorine Use, lb/day 

Aerobic Digestion 

Solids Loading, lb/Cu. Ft./Day 
Detention Time, Days 

Sludge Transport 

Volume, Gal./Day 

76 

Annual 
Average 

0.80 
1,260 
l, l 20 
2,380 

960 

17,780 

3.0 
93 

1,870 

7.0 
4,260 

280 

147 
29 

0.025 
53 

7,220 

Maximum 
Month 

1.06 
1,490 
1,520 
2,940 
1,510 

23,560 

2.3 
110 

5.3 
5,640 

380 

111 
33 

36 

10,650 



CHASKA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 11--~ 2 3* 

I 
L. -

Unit Description 

Liquid Phase So 11 ds Phase 

1 . Screening 7. Two Stage Aerobic Digestion 
2. Grit Removal 8. Land Spread 
3. Activated Sludge 9. Haul to Blue Lake System 
4. Final Sedimentation 
5. Effluent Filtration 
6. Chlorination * Pure Oxygen 

,. C ;:.'"c:.'=":::'_:_';::LA::;'1:_ ____________ _cA:::NNC:UAL:.=...FC:LC.C,'--, 

,. s 
s • 
~ 
ffi 
~ 
~1.0 

i 

,. s 

77 

f. 5 
a 
0 • 
> 

~ 
ffi 
" • ~LO 
~ 
> 

4 

Legend 

-- Liquid Fl ow 
---- Solids Transfer 

EFFLUEN 

MINNESOTA 
RIVER 

[:::J Existing Process Units 
[_:-_:~J Future Process Units 

..RN FEB HAR APR HFIY .JlJH JUL RUG SEP OCT NOV DliC 



Wastewater 
Month Flow. MGD 

JANUARY 0.70 

fEBRUARY 0.64 

MARCH 0.99 

APRIL 1.06 

MAY 0.90 

JUNE 0.76 

JULY 0.71 

AUGUST 0.71 

SEPTEMBER 0.75 

OCTOBER o. 74 

NOVEMBER 0,84 

DECEMBER 0,77 

1982 AVERAGE 0,80 

1981 AVERAGE 0.70 

TBOO CBOO coo TSS 
Month moll fflAll fflAll .All 

NPDE> 
LIMIT 25 25 -- 30 

JANUARY 21 15 89 13 

fEBRUARY 25 19 97 16 

MARCH 18 14 Bl 11 

APRIL 14 14 72 7 

MAY 17 13 71 9 

JUNE 16 12 83 10 

-XJLY 18 12 73 B 

AUGUST 19 13 70 9 

SEPTEMBER 27 21 78 8 

OCTOBER 21 8 57 11 

NOVEMBER 25 14 64 15 

DECEMBER 22 11 64 14 

1982 AVG, 20 14 75 11 

1981 AVG. 18 79 13 

MONTHLY SUMMARY Of !NfLUENT QUALITY 
TREATMENT PLANT:~C~h~••=k~•~-------

lemperature ,eoo ,,S 
'C mo/1 mo/1 • N'-I Ranne 

11 256 260 7 .2-10.0 

10 214 194 7.0-11.2 

9 168 135 6,6-9.J 

10 158 120 6,0-9,2 

12 145 153 5.6-9 .o 
14 175 182 7 .0-9 .o 
16 168 145 6,8-8,8 

18 191 161 6. 7-10.l 

18 237 165 6.0-8,90 

17 192 168 5,6-10.0 

15 189 176 5.8-10.8 

13 173 146 6,5-9,2 

14 189 167 5.6-11.2 

14 229 189 4,6-12.0 

KINTHL Y SU-RY Of EffLUENT QUALITY 
TREATl£NT PlANTl.~Ch=as=k~•~------

,c~• UJLl total 
Geo Mean TURB KJN Ml3 

:~1 
N03 p 

no/100' ml NTU .All -71 •A'l .All 

200 25 ---- - -- --- -
- '5 18.6 12.5 0.54 0,55 2.2 

·6 21.0 13.0 0.59 1. 74 2.0 

2 6 14,8 10.2 LOB 0,74 1. 7 

2 5 13.6 9·,2 0,69 0,71 1.2 

7 7 13.6 10.2 0,68 0,54 1.9 

2 5 17.3 9.9 0,97 0,46 2.4 

5 5 16,5 8.9 1.52 0,68 a.a 
J 5 14,l 7 .5 1.56 0.80 1,2 

14 5 15,8 7.2 2,13 1,16 2,2 

2 4 14,4 7.6 1.93 1.81 1.7 

- 5 13.6 8,6 2.06 1.81 1.2 

- 5 14.5 10.9 1.55 2.14 1.4 

5 5 15,6 9,6 1.27 1.10 1.7 

7 5 16,0 9,5 1.32 0.26 1.:i 

78 

K.,, 1ota,-P •mJ coo 
mn/1 ~11 mnll mn/1 

52.5 7 .4 25.J 503 

46.4 7.3 20.5 443 

22,6 4.2 14.4 309 

23.2 4.0 12,5 276 

28,7 6.3 13.4 295 

29,2 5.5 13,8 377 

29.6 5.0 14.6 344 

31.4 5,9 13,8 343 

34,5 6.4 13,5 390 

29 .9 5.2 13,2 322 

32.0 5.3 17,7 351 

32. 7 5.2 19.2 319 

32, 7 5.6 16,0 356 

---- --- ---- 428 

cu ClZ I 
Used Rae 00 pH Removal 
lbs .All mn/1 Ranne BOO TSS 

--- ---- 6.5-8.5 -- --
- 10.7 6.8-7,7 94 95 

-- 9.3 7.1-7,7 91 92 

JO 2,2 10.0 7.0-7.7 92 92 

32 2,4 10.6 1.1~1.1 91 94 

29 2,2 10.1 6,9-7 .a 91 94 

27 2,0 9.6 7,0-7.7 93 95 

25 1.7 8.5 7 .2-8 .2 93 95 

27 1,8 7 .5 7.2-7.8 93 94 

33 2.0 7 ,4 7.1-7,6 91 95 

28 2.0 8.3 7 .1-7 .6 96 94 

-- --- 7,6 7.0-7.8 93 92 

-- --- 8,9 7.1-7.6 94 91 

29 2.0 9.0 6,8-8,2 93 93 

32 2.7 8.6 6,6-8.1 92 93 



SOD 

<SD 

<DD 

350 

J 
' ~300 

~ 
z 
~25□ 
J 
~ = 200 

ISO 

ID□ 

50 

D 

J 75 
' ~ 
& 
~ SD 
iii 
~ 
J 
~ 25 ~ 
w 

D 

500 

<SD 

..., 
350 

J 
' !ha□ 
~ 
z 

12SD 

20D 

ISO 

ID□ 

SD 

0 

J 30 
' ~ & 
~ 

~ 
20 

~ ID 
lb 

0 

CHASKA PLANT BIOCHEMICAL OXYGEN □EHRND 

1q71 1q72 IC173 1'17"4 1'175 IC!76 IV'l 1'!.78 1q7q lCIBD l'YJI 1'112 

MTA ~ CB0D IN 1982, AU. PA::VIOl.6 YEAA'S DATA AA£. lBOD, 

CHRSKR PLANT SI □CHEH I CR. OXYGEN DEHFIND 

JAN Fes MAR RPR MAY .JUN .JUL RUG SEP OCT NOV oec 
?l 

I 



CHASKA PLANT TDTRL SIJSPEK)EJJ SOLIDS 
SOD;;..:.:::..:.---'--'----------------="--'--'-----~ 

1SIJ 

:asc 

i-
1,so 

2llll 

15D 

IDD 

SD 

D~--------------------------1 

i 75 

CHASKA PLRNT 
SDD 

'15D 

11111 

3Sll 

i,aa 
~ z 

i'"" 
2DD 

ISD 

IDD 

SD 

0 

~ 3D 
~ 

& 
~ 

·~ 
2D 

~ ID 

0 

JRN PEI!. HAR RPR HR'f JUN JUL RUG SEP DCT NOV DEC 

00 



CHASKA PLANT 
1aaa ,----~-----------------------, 

ANNUAL FECAL COLJF□RH 

IC 

IV'! 1"172 IV'J 1"171 1"17S Jq7i; IV7 ICV'B IV'q fq.go ICIBI ICIQ 

CHASKA PLANT HDNTHL Y FECAL COL I FORt1 
iaaa ,--------------------------'-----------, 

IC 

JAM i:a, HAR APR HAY .JUN .JUL AUG SEP OCT NOV DEC 



\ 

CHASKA PLANT EFF llDD STAT 1 STI CAL RNAL YS 15 
IB□ ~----------------,---------~ 

150 

Jl2□ 

~ 
ffi 
:, 

90% 

-' 90 

! 

60 

'°" 30 

0 L-_.._ _ __._ _ ___,_ __ .__...,___----L_-' __ .__...,___~--' 

1973 1971 1975 fi:j76 lci77 197B 1979 l'UIJ lctal ICW2 

CHASKA PLANT EFF TSS STATISTICAL ANALYSIS 
IB□ ,--------------------------~ 

ISO 

90% 

J 1'20 

~ 

6□ 

0 '---'----'------'--'--...,__ _ __._ _ ___,_ __ .__...,___~--' 

1973 1971 1975 1976 1977 197B 1979 19BC 19B1 1982 

"' 



COTTAGE GROVE WASTEWATER TREATMENT PLANT 

Plant History and Description 

The Cottage Grove Plant was designed by Bonestroo, Rosene, Arnderlik, and 
Associates, originally constructed in 1962 and expanded in 1963 and 1968. In 
1975, effluent polishing filters were added to the plant. In 1976, primary 
anaerobic digester volume was increased and a new cover was installed. In 
1979, the plant was expanded to its current design capacity of 1.8 mgd. 

Liquid treatment consists of screening, primary sedimentation, activated 
sludge aeration, final clarification, effluent polishing filters, chlorina­
tion, and discharge to the Mississippi River. 

Solids processing consists of combined sludge gravity thickening, anaero­
bic digestion with ultimate disposal by landspreading or the Metropolitan 
Plant Interceptor System. 

The plant is presently operating at about 70 percent of its design capa­
city and is subject to secondary treatment ,limits. 

Performance 

The plant flow averaged 1.26 mgd in 1982, up slightly from 1.21 mgd in 
1981. Average plant effluent quality was 10 mg/L BOD and 7 mg/L TSS. Plant 
performance was good throughout the year a 1 though one NP DES Permit vio 1 ati on 
occurred in June. The violation, exceeding the weekly effluent fecal coliform 
limit, was the result of nitrification (nitrite ion) interfering with chlori­
nation. Statistical analysis of data show the following trend in effluent BOD 
and TSS from 1979 through 1982. 

BOD 
TSS 

Future 

1979 
12 
10 

Effluent Concentration, mg/1 

50% of Time 
1980 1981 1982 
10 9 8 
7 5 6 

1979 
20 
16 

75% of Time 
1980 1981 1982 
14 15 13 
13 8 10 

1979 
50 
28 

90% of Time 
1980 1981 
18 20 
22 14 

1982 
18 
14 

The Cottage Grove facility is considered a permanent plant. The plant is 
expected to be expanded in the 1 ate 1980' s. 

83 



COTTAGE GROVE PLANT PROCESS UNIT LOADINGS 
1982 

• Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
COD Loading, lb/day 

Primary Sedimentation 

Detention Time, hour-North 
Detention Time, hour-South 
Weir Overflow Rate, gpd/Lin. Ft.-North 
Weir Overflow Rate, gpd/Lin. Ft.-South 
Surface Overflow Rate, gpd/Sq. Ft.-North 
Surface Overflow Rate, gpd/Sq. Ft.-South 

Aeration Bas in 

BOD Loading, lb/Day/1000 Cu. Ft. 

Final Sedimentation 

Detention Time, hour 
Weir Overflow Rate, gpd/L in. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Polishing Filtration_ 

Average Filtration Rate, gpm/Sq. Ft. 

Chlorination 

Contact Time, Minutes 
Chlorine Use, lb/day 

Gravity Thickener 

Surface Loading Rate, gpd/Sq. Ft. 
Mass Loading Rate, lb/Sq. Ft./day 

Anaerobic Digestion 

Solid Retention Time, day 

Sludge Transport 

Volume, gpd 
Mass, lb/day 

84 

Annua 1 
Average 

1.26 
2,186 
l ,82g 
4,174 

2.5 
3.8 

6,680 
4,320 

530 
530 

43 

2.7 
4,470 

396 

2.9 

34 
86 

730 
6 

48 

9,528 
1,295 

Maximum 
Month 

1. 32 
2,528 
2,245 

2.4 
3.6 

7,000 
4,520 

550 
550 

50 

2.6 
4,680 

415 

3. 1 

32 
108 

39 

13,000 
1,890 



COTTAGE GROVE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 2 3 

I 
i.------,---

Unit Description 

Liquid Phase Solids Phase 

l. Screening 
2. Prima.ry Sedimentation 
3, Activated Sludge 
4. Final Sedimentation 
5, Effluent Filtration 
6. Chlorination 

7, Sludge Blend Tank 
8. Sludge- Thickener 
9. Anaerobic Digestion 

10. Haul to Land Spreading 

COTTACiE (;ROVE Pl.RNT ANNUfl.. FUN 
,.s r-----------------"--"'-"'-'"--=~, 

,. D 

~ 
> 
5 • • • :, 
~\.S 
:, 
< > 

I. D 

4 

8 

EFFLUEN 

MISSISSI Pl 
RIVER 

0---Q 
, L:gb---J 

-- Li.quid Flow 
---- Solids Transfer 
c=:J Existin_g Process Units c:::: Future Process Units 

,. ' ,='°=--'cc".::'=-'-=".::°':..:'.::'-=''"='--------"=""'="-:.:'...:"""='-------

2. D 

~ • 
> 

~ 
ffi 
:, 
a: I. 5 

" ~ 

I, D 

..Al Ft& MAR APR HAY .JJN JUL RUG SEP OCT NOV OEC 



Wastewater 
Month Flow. MGD 

JANUARY 1.22 

FEBRUARY 1.29 

MARCH 1.30 

APRIL 1.22 

MAY 1.27 

JUNE 1.26 

JULY 1.19 

AUGUST 1.21 

SEPTEM&R 1.28 

OCTO&R 1.24 

NOVEM&R 1.27 

CCCEM&R 1.32 

1982 AVERAGE 1.26 

1981 AVERAGE 1.21 

TBDO CBOO coo 155 
Month -11 ma/1 -11 --/1 

NP=S 
LIMIT 25 25 -- 30 

JANUARY 22 18 69 9 

FEBRIIARY 17 13 71 10 

MARCH 11 11 BO 9 

APRIL 13 12 82 10 

MAY 18 15 63 7 

JUNE 12 e 65 e 

JULY 10 e 39 3 

AUGUST 9 6 41 6 

SEPTEM&R 4 4 33 4 

OCTO&R 6 5 41 5 

NOVEMIER 16 e 48 6 

CCCEM&R 37 13 58 12 

1982 AVG. 14 10 57 7 

1981 AVG. 12 -- 47 7 

MONTHLY SUMMARY OF INFLUENT QUALITY 
TREATMENT PLANT: Cottage Grove 

Temperature TBOD TSS 
•c -11 -11 iii Ranne 

11 230 202 7.4-8.5 

11 201 171 7.7-8.7 

11 233 207 7.B-8.6 

11 207 184 7 .4-8.5 

14 192 150 7.4-8.3 

17 180 185 7.2-8.4 

18 201 153 7 .4-8.l 

20 194 166 7.4-8.l 

20 218 170 7.4-8.2 

19 212 172 7.3-8.l 

16 220 155 7 .J-8.2 

14 207 164 7.6-8.3 

15 208 173 7.2-8.7 

16 204 187 7 .2-8.6 

MONTHLY SIMHARY OF EFFLUENT QUALITY 
TREATMENT PLANT: Cottage Grove 

t<CAL COLI 
Geo Mean TURB KJN NH3 ND2 N03 

na/100 ml NIU ""'l -11 ""/1 -11 

200 25 ---- ----- ---- -----
--- 5 21.9 14.3 1.25 14.66 

- ' 34.8 26,B 0.48 3.43 
. 

2 e 34.9 28.B 0.59 0.45 

12 7 34.3 26.B 2.18 o.oe 

29 4 21.5 15,5 9.93 1.58 

13 5 e.2 3,2 4.89 15.11 

11 4 3.4 0.3 0.41 18.88 

e 4 2.4 0.2 0.01 22.90 

3 2 3.0 o.l 0.02 24.74 

ll 2 2.4 0.4 0.02 24.61 

- 2 7 .5 2.6 2.44 16.76 

- 4 24.8 16.6 !.BO 6.14 

11 4 16.6 11.3 2.00 12.44 

55 5 8.4 9.5 1.25 18.88 

86 

KJN Total-P NH3 coo 
-/1 --/1 -!l =/1 

54.0 9.0 31.9 441 

53.0 7.6 26.3 403 

37.6 7.3 26. 7 456 

·40_4 6.9 26.l 413 

42.l 7.3 25.8 349 

51.8 8.5 24. 7 378 

44.6 7 .4 24.2 377 

41.3 7.3 23,l 356 

50.5 8.2 26,3 422 

45.9 6.8 23.8 392 

46.l 7.8 28.8 381 

45.8 7.2 30.6 400 

46.l 7.6 26.5 397 

-- --- ---- 399 

Total Cl2 CH • p Used Ras,, OD pH Rem val 
-11 Iba - l - Ran"e BOO 155 

--- --- ---- --- 6.5-8.5 -- --
5.4 --- ---- 6.2 7.1-7.7 92 96 

5.6 --- ---- 7.1 7.3-7.B 94 94 

5.4 99 6.6 6,6 7.2-7.9 95 95 

5.2 74 5,0 6.5 7,1-7,6 94 95 

5.5 72 4.8 6,4 6.7-7.5 92 96 

4.7 108 4.8 6,2 7,0-7.3 96 96 

5.0 106 5.2 5.7 7.1-7.6 96 98 

5.4 99 12.1 6.3 6.9-7 .4 97 96 

5.5 96 10.7 5.9 7.0-7.3 98 98 

5.3 9~ 8.5 5.7 6.9-7.3 98 97 

5.1 --- ---- 5.3 7.1-7.4 97 96 

5.2 --- -- 4.8 7.2-7.7 94 93 

5.3 93 7.2 6.1 6.7-7.9 95 96 

5.0 102 5.2 5.9 6. 7-8.3 94 96 



I 

C□TTRCiE CiROVE PLANT B!OCHEMICRL OXYGEN DEMAND 
500 

<SO 

<DO 

350 
~ 

' ~3D0 

~ z 
~250 

~ 
200 

ISO 

100 

so 

0 

~ 75 
' ~ 
~ 

~ 

~ 
so 

" ~ 25 ~ 
w 

0 

~TA !UIUOOS moo IN 1982. ilU lffVIOLG YEAR'S ~T.11 "11£. T!OD, 

C:CTTRCiE CiRDVE PLANT BlOCHEMICRL. OXYGEN DEHAN□ 

350 

200 

ISO 

100 

so 

JRH FEB HRR RPF! MAY JUN JUL RUG SEP OCT NOV DEC 

87 



150 

350 

~300 
~ z 
~250 

~ 
2llll 

150 

100 

i 75 

1: 

500 

<SO 

<00 

,so 
'.l 

~hoc 
~ 

;,so 

200 

150 

roe 

so 

a 

'.l ,a 
' ~ 5 
~ 

~ 
20 

i 10 ~ 
w 

a 

TClTRL SI.JSPEN£lECl SOL IDS 

COTTAGE GROVE l=LRNT TOTAL SUSPENO.EO SOL I OS 

. 

~ / i'------
~ 1/ ~ 

. . 
. 

" 
T 

l T T T 
. r " l 

JAN FES MRR Ai=R ~AY JUN JUL AUG SEP OCT NOV DEC 

"' 



COTTA Go GRDVo PLANT ANNUAL FECAL COL I FORM 
IDDD ,--.,,..-----------------------..::...:....:.:.....:: __ ..::.._ 

... 
ffi 

i 
ID 

1971 1972 1973 1974 1'175 1976 1977 197a 1979 l9aD l'!al l'!a2 

CDTTRGo GROVo PLANT MDNTHL Y FECAL CDL 1 FORM 
1000.--.:..:...------------------------, 

ID 

JRl'f FEB HR,R APR HAY JUN JUL RUG SEP OCT N□V DEC 
gJ 



COTTAGE GROVE PLANT EFF llllll STATISTICAL ANALYSIS 

ISO 

60 

30 

1973 197"1 1975 1976 1977 197B 1979 1980 19B1 1982 

CDTTACiE GROVE PLANT EFF TSS STATISTICAL ANALYSIS 

ISO 

:J12D 

~ 

60 

30 

1973 197"1 1975 1975 1977 ti::i1a 1979 J9B□ 19a1 19a2 ., 



EMPIRE WASTEWATER TREATMENT PLANT 

Pl ant History and Descriptio.n 

The Empire Plant was designed by Short, Elliot, Hendrickson and Associates 
and was constructed in 1977-1979. The Empire Plant began operation in the 
fall of 1979. The plant replaced three treatment plants (Lakeville, 
Farmington, and Apple Valley) which were overloaded and required upgrading to 
meet water quality based effluent standards. The Empire Plant serves Apple 
Valley, Empire Township, Farmington, and Lakeville in Service Area No. 6 and has 
a design capacity of 6 .D mgd. 

Liquid treatment consists of screening, influent pumping, grit removal, 
primary sedimentation, high rate activated sludge aeration, intermediate 
sedimentation, nitrification activated sludge aeration, final clarification, 
effluent filtration, chlorination, and discharge to the Vermillion River. 

Solids processing consists of combined sludge gravity thickening, anaero­
bic digestion, centrifuge dewatering, sludge storage and sludge 
landspreading. The plant is operating at about 7D percent of design capacity 
and is subject to effluent limits of 10 mg/L BOD and TSS, and l mg/L ammonia. 

Performance 

Plant flow averaged 4.05 mgd, considerably higher than 3.5 mgd in 1981. 
Average plant effluent quality was 2 mg/L BOD, l mg/L TSS and 0.7 mg/L ammo­
nia. ,Plant performance was good throughout the year even though 3 NPDES 
Permit violations occurred. The three violations were the result of exceeding 
monthly ammonia limitations and were caused by high ammonia loading from 
solids processing recycle streams. Statistical analysis of data show the 
following trend in effluent BOD and TSS from 1979 through 1982. 

Effluent Concentration, mg/1 

50% of Time 75% of Time 90% of Time 
1979 1980 1981 1982 1979 1980 1981 1982 1979 1980 1981 1982 

BOD 4 2 3 2 10 2 4 3 28 5 4 
TSS 3 l l l .5 3 l l 11 4 2 

Future 

The Empire Plant is one of the Commission's permanent regional plants. 
Provisions have been made for doubling the plant's capacity when the area's 
growth requires·plant expansion. 

91 

4 
2 



EMPIRE PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
Ammonia Loading, lb/day 

Aerated Grit Chamber (One in Use) 

Flow Through Velocity, fps 
Detention Time, Minutes 

Primary Clarifiers (Two in Use) 

Surface Overflow Rate, gpd/Sq. Ft. 
Weir Overflow Rate, gpd/Lin. Ft. 
Detention Time, Hr. 
Removal Efficiency, %BOD 
Removal Efficiency, %TSS 

High Rate Aeration (Two in Use) 

Mixed Liquor Suspended Solids, mg/L 
F:M Ratio, lb. BOD/Day/lb. MLSS 
BOD Loading, lb./Day/1000 Cu. Ft. 
Detention Time, Hr. 

High Rate Clarifiers (Two in Use) 

Surface Overflow Rate, gpd/Sq. Ft. 
Weir Overflow Rate, gpd/Lin. Ft. 
Detention Time, Hr. 

Nitrification Aeration (3/2 in Use) 

Mixed Liquor Suspended Solids, mg/L 
Ammonia: Mass Ratio, lb. NH3/Day/lb. MLSS 
Ammonia Loading, lb. NH3/Day/lOOO Cu. Ft. 
Detention Time, Hr. 

Nitrification Final Clarifiers (Two in Use) 

Surface Overflow Rate, gpd/Sq. Ft. 
Weir Overflow Rate, gpd/Lin. Ft. 
Detention Time, Hr. 

Dual Media Filters 

Filtration Rate, gpd/Sq. Ft. 

92 

Annual 
Average 

4.05 
6,900 
7,200 

740 

0.05 
12 

400 
8,000 

5.3 
31 
58 

1,600 
0.72 

66 
3.0 

400 
8,000 

5.3 

2,400 
0.024 

3.8 
6.8 

320 
7,200 

6.5 

l.9 

Maximum 
Month 

4.89 
7,600 
9,500 
1,000 

0.06 
10 

490 
9,800 

4.4 
32 
70 

1,900 
0.87 

79 
2.5 

490 
9,800 

4.4 

2, 100 
0.04 
5.8 
4.9 

390 
8,700 

5.4 

2.3 



Parameter 

Chlorination 

Chlorine Dose, mg/L 
Chlorine Use, lb./Day 
Contact Time, Minutes 

Cascade Aeration 

·Effluent Dissolved Oxygen, mg/1 

Gravity Thickener 

Solids Loading, psf/day 
Surface Overflow Rate, gpd/Sq. Ft. 
Sludge Concentration,% TS 

Anaerobic Digesters (Primary) 

Sol ids Loading, lb. VS/Cu. Ft./Day 
Detention Time, Days 

Dewatered Sludge 

Quantity, lb/Day 
Cake Solids, % TS 

93 

Annual 
Average 

3.6 
130 

38 

8.9 

4 
600 
3.8 

0.04 
40 

3,000 
13 

Maximum 
Month 

3.9 
140 

32 

9.8 

5 
600 
4.9 

0.05 
30 

5,600 
14 



EMPIRE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUEN EFFLUE T 
3 4 6 7 8 9 

VERMILLION 
RIVER 

I 
IE-- _j_ _____ _J 

I I I _J_ __ ..J 
,E - - - - - - - - - -

~-0-[J-E}G 
Liquid Phase 

l. Screening 
2. Grit Remova 1 

Unit Description 

3. Primary Sedimentation 
4. Hi-Rate Activated Sludge Aeration 
5. Intermediate Clarification 
6. Nitrification Activated Sludge Aeration 
7. Final Clarification 
8. Effluent Filtration 
9. Chlorination 

So 1 ids Phase 

10. Gravity Thickening 
11. Anaerobic Digestion 
12. Centrifuge Dewatering 
13. Cake Storaqe 
14. Sludge Landspreading 

Legend 

--Liquid Flow 
----Solids Transfer 
c::::JExisting Process Units 
[::_-:_J Future Process Uni ts 

EMPIRE PLANT ANNUAL FL□\I EHP I RE PLANT M□ NTl-ll. y FLO',/ 
,.□ ,-----------~---------, ,. □ ;----------------'---'---'"'-----

'· □ ,. □ 

1'171 1972 1973 197-1 IVS IVE; 1'177 l'17& 1979 1'!.aO I9.i!il T'lll2 JAN !"EB HAR APR HAY .JUN JUL AUG SEP OCT NOV QEC 

94 



Wastewater 
Month now. t«;O 

JANUARY 3.Jl 

FEBRUARY 3.40 

MARCH 3.74 

APRIL 4.89 

MAY 4.n 

JUNE 4.56 

JULY 3.87 

AUGUST 4.05 

SEPTEMBER 4.10 

OCTOBER 4.08 

NOVEMBER 4.12 

DECEMBER 3.72 

1982 AVERAGE 4.05 

1981 AVERAGE J.51 

TBOD caoo COD TSS 
Month -/1 -/1 -11 -/1 

NPIJES 
LIMIT 10 10 -- 10 

JANUARY 4 -- 26 1 

FEBRUARY J JO 1 

MARCH 2 z JO 2 

APRIL z z 28 z 

MAY z z 34 1 

Jl.NE 3 3 Z9 z 

JULY 4 J zz 1 

AUGUST 3 3 ZS 1 
. 

SEPTEMBER 2 z 24 1 

OCTOBER z z 27 1 

NOVEMBER 3 2 21 1 

DECEMBER 4 2 ZS 1 

1982 AVG. 3 2 27 1 

1981 AVG. J -- 25 2 

MONTHLY SUMMARY or INFLUENT QUALITY 
TREATMENT PLANT:._=Em,.p'"i._re=---------

Temperature '.~? o,S K;J:'"iN, 
•c m 1 moll ..u Ran11e m 1 

' 11 241 · 223 6.4-8.4 45.Z 

11 218 193 6.1-8.9 48.8 

10 209 176 5.7-9.4 31.1 

11 168 149 6.4-9.2 J0.7 

12 154 169 6.0-9.Z 32.0 

14 185 zoo 6.5-9.6 33.8 

16 205 210 6.0-9.5 38.1 

18 . 201 231 6.6-9.5 36.6 

18 214 266 6. 7-8 .z 53.5 

17 220 233 6.3-10.2 38. 7 

15 zzo 233 6.Z-9.6 41.J 

lJ Zll 258 6.Z-9.0 JB.8 

14 204 212 5.7-10.Z J9 .o 

14 234 251 5.6-8.8 -----

MONTHLY SIJI.IHARY OF ErrLUENT QUALITY 
TREATMENT PI.ANT:_,E,,,m,.p,..i._,re,_ _____ _ 

rEuoL COLI . Total Cl2 
Geo Mean TURB KJN:; ~h NO] NOJ p Used 

no/100 ml NTU - 1 - 1 -/1 -/1 lbs 

200 25 --- 1.0 ---- ----- --- ---
- 1 2.6 1.6 0.08 25.47 a.a -

. 
--- 1 2.5 1.1 0.16 27.35 7.9 ---

.. 
1 1 2.J 0.9 D.05 ZZ.64 6.8 114 

1 1 3.J 3.0 0.07 Zl.93 7 .1 137 

2 1 2.0 0.2 0.06 22,94 7.J 129 
. 

1 1 z.o 0.1 0.04 21.78 6.6 135 

1 1 1.5 0.1 0.18 24.38 6.1 126 

3 1 1.6 0.1 D.18 zs.sz 7.7 129 

1 1 2.0 o.z o.zo JJ.26 7.8 131 

1 l 1.7 O.J 0.11 29.68 9;2 126 

- 0.5 z.o 0.5 0.13 26.0Z 6.4 -
- 1 Z.2 0.6 O.ZJ ZJ.26 5.Z -
1 ' 1 2.1 0.7 0.12 25.35 7.1 128 

3 1 2.2 o.3 0.15 25.41 5.7 98 

95 

Total-P ~,, cou 
m- 1 mo/1 1 

14.5 26.3 448 

14.3 24.4 412 

12.3 19.7 363 

9.Z 19,6 339 

9.6 18.4 345 

9.4 16.6 389 

13.8 17.4 389 

14.3 19.0 441 

17.0 30.1 451 

16.0 23.6 415 
' 

15.8 ZJ.4 395 

-13.0 ZZ.9 428 

13.J Zl.8 401 

- - 460 

ClZ ~ 

Res 00 pH Removal 
-I -fl Ranne BOD TSS 

--- >4.0 6.5-8.5 --
--- 9.8 6.9-7.6 99 99 

--- 9.7 6.8-7.2 99 99 

l.Z 9.2 6.8.7.4 99 99 

z.o 9.J 6,7-7.2 99 99 

1.6 8.9 6.7-7.8 99 99 

1.9 8.3 6.6-7 .9 98 99 

2.0 7 .6 6.5-7.6 98 99 

1.7 8.9. 6.8-7 .J 99 99 

1.7 7. 7 6.6-7.5 99 99 

2.2 7.8 6.5-7 .4 99 99 

--- 9.4 6.7-7.7 99 99 

- 9.7 6.7-7.4 99 99 

1.8 8.9 6.5-7.9 99 99 

1.0 8.5 6.7-7.8 99 99 



EHP I RE PLANT BI OCHEH I [RL OXYGEN CEHANC 
5□□ ~---------------------------~ 

35□ 

J 
' ~30D 

~ z 
~250 

~ 
2□□ 

15□ 

ID□ 

5D 

□ 

J ,□ 

' ~ 
~ 

~ 2D 
iii 
:l 
ii: ID 
w 

□ 

5llll 

15D 

<OD 

as□ 

J 
' i:aaa 
~ z 
rs□ 

200 

15□ 

l □D 

50 

a 

J 3D 
' ~ & 

□ 

' 

1Cl71 1~12· 1q73 1q7◄ rq75 1q7Ej IV7 1q7i9 1vq ICUIC IC\!11 rq,g2 

DATA REPfl:SENTS GOD IN 1982. AU. PIE\'101.6 YEAR'S DATA NE raoo, 

B1PIRE PLANT 8 IODl811 CR. OXYGEN DEl1RND 

T 

.JAN• FEe• HAR RPR HAY ..IJN JUL RUG SEP OCT NDV DEC 

'HJ lllXl ID£, 111lll'S A/E G/WIED. 



EtP I RE PLANT TDTFL 9.1SPENDED 5DL 1 DS SDD~----------------~--------, 
-,SC 

<DD 

ISO 

IDD 

so 

of--------------'------------~ 

EHP I RE PLANT • TOTAL SUSP91DED SDLIDS 
SOD 

<SD 

<DD 

;so 
J 
' ~Dl 
~ z 
~250 

~ 
20D 

ISO 

IDD 

SD 

D 

~ ;a 
~ 

" 
~ 2D 
~ 
~ 

~ ID 
w 

D 

JRN FEB HRR RPI; HAY JUN JUL RUG SEP OCT NOV DEC 

97 



EMPIRE PLANT ANNUAL FECAL CDLIFDRH 
IDDD -----------------------------

ID 

. . .\ 
EMPIRE PLANT MONTHLY FECAL OIL I FDR/1 

ID 

.JAN FEl! HAR APR HAY JUN JUL RUG SEP OCT NOV DEC 

98 



EHPIRE PLANT EFF faDD STAT ISTICRL ANALYSIS 
60 ~-.::...c--=-'--------------=---==--=---__:_--------'-'', 

so 

20 

10 

80% 

~ 
0 L-_.,__.,__..__....__....__.,__....__.,__.,__.,___, 

1973 1971 1975 1976 1977 197B 1979 19!D 1981 1982 

EMPIRE·PLANT EFF TSS STAllSTICAL ANALYSIS 
60 ~-~---------------------~ 

so. 

- 10 

~ 

20 

10 

a '--.,__..__.,__....__....__..__.,__.,__.,__.,__ 

1973 1971 1975 1976 1977 197B 1979 19SC 19BI 19B2 

99 



HASTINGS WASTEWATER TREATMENT PLANT 

Plant History and Description 

The Hastings Plant was designed by Toltz, King, DuVall, Anderson, and 
Associates and built in 1955 as a "primary treatment" plant. Principal items 
included a primary control building, primary settling and chlorination tanks, 
anaerobic digester, and sludge drying beds. In 1967, the plant was modified 
to include secondary treatment facilities. Major additions included one four­
pass aeration tank, two final settling tanks, a chlorine contact tank and a 
secondary sludge digester. After 1967 modifications, the plant's design capa­
city was 1.83 mgd. Actual operating capacity is somewhat less, estimated to be 
about 1.5 mgd. 

Liquid treatment consists of screening, grit removal, primary sedimen­
tation, primary effluent pumping, activated sludge aeration, final clarifica­
tion, chlorination, and discharge to the Mississippi River. 

Solids processing consists of combined thickening in primary tanks, 
anaerobic digestion with ultimate disposal by landspreading or through the 
Metropolitan Plant Interceptor System. The Hastings Plant is operating near 
its effective capacity and is subject to secondary treatment 1 imits. 

Performance 

Plant flow averaged 1.50 mgd in 1982, unchanged from that of 1981. 
Average plant effluent quality was 20 mg/L BOD and 31 mg/L TSS. Plant perfor­
mance was marginal due to operation near plant capacity. A total of 18 NPDES 
violations occurred throughout the year. Statistical analysis of data show 
the following trend in effluent quality from 1979 through 1982. 

BOD 
TSS 

Future 

1979 
16 
17 

50% of Time 
1980 1981 
17 18 
22 19 

Effluent Concentration, mg/1 

1982 
17 
28 

1979 
22 
24 

75% of Time 
1980 1981 
22 24 
30 28 

1982 
27 
38 

1979 
28 
31 

90% of Time 
1980 1981 

31 33 
38 36 

1982 
37 
48 

The Hastings Plant will be expanded to a capacity of 2.34 mgd. Construc­
tion grants for a plant expansion were received and construction is expected 
to begin in late 1983. Completion of the plant expansion is scheduled for 
1 ate 1985. 

101 



HASTINGS PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
COD Loading, lb/day 

Primary Sedimentation 

Surface Overflow Rate, gpd/Sq. Ft. 

Aeration Tanks 

BOD Loading, lb/Day/1,000 Cu. Ft. 

Final Sedimentation 

Weir Overflow Rate, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Chlorination 

Contact Time - Primary, Minutes 
Contact Time - Secondary, Minutes 
Chlorine Use, lb/day 

Sludge Transport 

Volume, gpd 
Mass, lb/day 

102 

Annual 
Average 

l.50 
3,140 
2,930 
6,770 

l, 330 

45 

9,100 
625 

37 
10 

126 

7,560 
2,000 

Maximum 
Month 

1.63 
3,550 
3,820 
8,120 

l, 390 

51 

9,900 
680 

34 
10 

185 

9,810 
2,550 



HASTINGS WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 2 3 4 5 6 
EFFLUENT 

Unit Description 

Liquid Phase 

1. Screening 
2. Grit Reooval 
3. Primary Sedimentation 
4. Activated Sludge 
5. Final Sedimentation 
6. Chlorination 

,. □ 
a 
~ 

LS 

,. ' 

I 
I 

L-------------7 

GS}~\ 61. 
>--- 7 

o~,' 

Solid Phase 

7. Anaerobic Digestion 
8. Solids Disposal at Metro Plant 
9. land Spreading 

,. □ 
a 
~ 
• 0 

" ~ 
~,.s 
:;; 
• • 

'·' 

Legend· 

--Liquid Flow 
---sol ids Transfer. 

MISSISSI Pl 
RIVER 

c::::::::JExisting Process Units c:::::: Future Process Units 

H□NT!sL Y FL□\/ 

.!RN FEB HR!< APR HRY JUN .JUL RUG SEP OCT NOV OEC 

103 



MONTHLY SUMMARY OF lNFLUENT QUALITY 
TREATMENT PLANT ;-'H""ae,sc,t..,ine,g.,sc_ ______ _ 

was'Cewater 1emperature TBOO 155 
N-4 Ren"'e 

KJN lotal-P NH3 cuO 
Month Flow M!iO 'C ffl"/1 ma/1 =/1 ma/1 =71 ma/1 

JANUARY 1.55 13 252 212 6 .1-11.6 56.0 11.5 28.0 554 

FEBRUARY 1.42 12 225 240 6.0-9.6 54.0 13.0 26.4 553 

MARCH 1.57 12 247 222 6.0-9.4 37.6 10.5 25.B 546 

APRIL 1.52 12 223 223 6.1-9.7 54.0 10.7 30.9 531 

.MAY 1.63 14 259 281 4.1-12.0 47.5 10.3 21.9 597 

JJNE 1.60 18 266 243 5.1-11.4 53.2 12.6 31.1 546 

JJLY 1.44 19 220 174 3.7-9.4 46.2 9.1 27.3 440 

AUGUST 1.52 21 246 259 3.0-12.0 44.0 11.6 19.4 517 

SEPTEMBER 1.51 21 224 218 3. 7-10.B 48.5 9.8 26.6 484 

OCTOBER 1.37 20 265 205 5.7-10.3 44.0 10.8 23.B 529 

NOVEMBER 1.43 18 288 284 5.s-11.0 40.8 13.2 25.6 582 

DECEMBER 1.47 16 297 234 6.2-10.2 36.B 10.8 25.6 610 

1982 AVERAGE 1.50 16 251 233 J.0-12.0 46.9 11.1 26.0 541 

1981 AVERAGE i.50 17 227 235 5.6-10.B ---- ---- -- 488 

MONTHLY SUMMARY OF EFFLUENT QUALITY 
!REA Tlt:NT PLANT:-'H.::•:::•.::he:·".::9i::•------

cecal COLI 10ta1 CH Ci2 • 
!BOO CBOO coo TSS Geo Mean !URS KJN NH3 

~71 
N03 p Used Res 00 pH Rem val 

Month m,.,/1 ma/1 ffl"/1 ffl"/1 no/100 ml NTU mn/1 m"'ll ma/1 mall lbs ma/1 m"/1 Ran"'e 000 TSS 
NPDES 
LIMIT 25 25 --- JO 200 25 ---- -- ---- ---- --- - --- --- 6.5-8.5 -- --
JANUARY 42 Jl 154 36 - 14 31.5 20.1 4.28 2.14 7.2 - --- 6.l 7.2-7.6 88 83 

FEBRUARY 56 Jl 151 39 - l• 35.4 20.9 1.02 4.63 8.1 - --- 6.2 7.2-7.8 86 84 

MARCH 36 34 190 50 7 23 32.7 22.0 0.57 0.89 7.6 107 4.2 6.1 7.0-7.8 86 77 
. 

APR TL 25 24 147 37 2 17 32.6 24.2 0.63 2.26 6.4 115 5.2 6.0 7.1-7.6 89 BJ 

MAY 22 14 103 28 18 12 26.0 17.J 1.43 J.29 J.2 109 3.4 6.2 7.1-7.6 95 90 

JUNE 18 12 107 25 8 10 31.7 20.7 1.01 4.14 2.9 118 4.0 7.0 7.107.6 96 90 

JI.I.Y 31 22 113 19 43 13 24.5 13.9 2.14 6.14 5.4 146 4.5 5.3 7.0-7.4 90 89 

AUGUST 17 12 93 25 46 10 26.9 15.6 0.80 1.16 2.J 183 5.8 5.l 6.5-7 .4 95 90 

SEPTEMBER 10 8 75 18 6 7 19.J 10.0 0.38 4.41 1.8 154 7.4 5.3 6.5-7.6 96 92 

OCTOBER 10 9 100 22 38 8 23.J 12.l 0.53 2.06 2.8 135 5.5 5.8 6.8-7 .0 97 89 

NOVEMBER 51 22 104 35 - 9 22.2 14.9 1.68 7.03 J.l --- --- 6.1 6.8-7.6 92 88 

DECEMBER 52 23 106 40 - 10 26.9 20.1 o. 71 4.97 J.O --- --- 6.5 6.7-7.4 92 83 

1982 AVG. 31 20 120 31 21 12 27.7 17.6 1.27 3.59 4.5 133 5.0 6.0 6.5-7 .8 92 87 

1981 AVG. 20 -- 100 22 11 11 32.0 20.6 1.58 1.75 5.8 168 6.7 6.2 7.1-7.J 91 91 

104 



HASTINGS PLANT BI OCHEH I CflL OXYGEN DEMAND 
5□□ 

<5□ 

<□□ 

35□ 

'.l 
' ~ =3□0 
~ 
z 
~250 
cr' 
~ 
2□□ 

IS□ 

I □□ 

50 

D 

'.l 75 
' ~ " 
~ 

i!i 
s□ 

" ~ ~ 25 ~ 
w 

□ 

1971 1972 1973 197'1 IV'S 1'176 1977 197.!I 1979 ICU:10 I.YI 19B2 

llo'.TA 1'£PRESOOS OlOD IN 1982, AU. PREV!Ol.1'3 YEAR'S DATA AP£ TBOD, 

HAST 1 NGS PLANT SIDCHEHICRL OXYGEN DEMAND 
5□□ 

<5□ 

<DD 

350 

'.l 
' i3aa 
~ 
z 
~250 

~ 
20□ 

15□ 

I □□ 

5□ 

□ 

'.l 75 
' ~ ,; 
~ 

ffi 
s□ 

" (C 25 th 

□ 

JRN FEB MAR APR MAY JUN JUL FIU!i SEP OCT NOV DEC 

][6 



HASTINGS PLANT TOTAL SUSPENDED SOLIDS 
5□□ 

<5□ 

<□□ 

35□ 

J 
' ~300 

" z 
~250 
J • ~ 
2□□ 

15□ 

I □□ 

50 

□ 

:J 75 
' 0 
5 

" 50 
z 
w 

" J • 25 • w 

□ 

1971 1972 1973 197"1 197S fl=t76 1977 1'~7B 1979 19&!1□ 19&!11 19&!12 

HRST I NGS PLANT TQTRL SU5PENDED SDLIOS 
SDO 

"50 

<llO 

"50 

~ 
)lam, 
~ z 
~250 

~ 
200 

ISD 

100 

50 

D 

J 75 
' ~ i5 

~ 50 
i5 
" i[ 25 • w 

□ 

JAN FEB MAR APR MRY JUN JUL RUG SEP QCT NOV OE'C 

llJ6 



lf!STINCS PLANT 

.... 

I 
ID 

JAN FEI!, HAR APR HAY JUN JUL AUG SEP OCT NOV DEC 

]07 



'.] 

' '-' e 
... 
m 
:, ... 
~ 

'.] 

ci 
e 
... 
iii 
:, ... 
u. 
II. w 

HAST 1Mi5 PLANT EFF eDO STATISTICAL ANALYSIS 
60 ~---~---------------------, 

SD 

10 

30 

75% 

20 

50% 

ID 

1973 1971 1975 1976 1977 197B 1979 19BC ICU!! 1982 

HFISTINCiS PLANT EFF TSS STATISTICAL ANALYSIS 
so.-----------------------------, 

so 

10 

30 

20 

ID 

50% 

1973 1971 1975 1976 1977 197B 1979 19BD 19BI 19B2 

lD8 



MONTH Cu Cr Zn Pb 
mn/1 mn/1 mn/1 mn/1 

Januarv 0.56 0.80 0.09 

f ebruarv 0.47 0.81 0.12 

March 0.45 1.14 0.13 <0.05 

Anril 0.49 0.73 0.16 

Mav 0.37 0.30 0.14 

.l.me 0.25 0.27 0.12 

.lJl V 0.20 0.35 0.12 (0.05 

Auaust 0.26 0.43 0.11 <0.05 

Sentent>er 0.18 0.24 0.13 

Octcber 0.25 0.23 0.10 

Noverrber 0.39 0.27 0.09 

Decerrber 0.68 0.15 0.08 <0.05 

1982 Avn. 0.38 0.48 0.12 <0.05 

1982 EfFLUENT DATA 
TREATt-[NT PLANT ~H=••~t~i~n~g•~---

Cd Hg CN As 
mn/1 un/1 ma/1 ua/1 

<0.20 0.195 

<0.12 0.125 

<0 .008 <0.10 0.018 

(0 .15 0.013 

<0.20 <0.090 

<0.22 <0.034 

<0.008 <0.20 <0 .04 7 

<0 .008 <0.22 0.073 

<0.28 <0.096 

<0.20 o.093 

<0.20 0.145 

<0.008 <0.20 0.046 

<0.008 <0.19 <0.08 

Sn 
~11 

Ni Phenol fe PCB 
~11 un/1 -/1 un/1 

7.3 

9.7 

<0.04 5.0 o.33 

6.9 

6.5 

4.0 

<0.04 7.2 0,23 

<0.04 5.6 0.32 

5.5 

5.9 

4.7 

. 0.06 4.9 0.48 

-
<0.05 6.1 0.34 



MAPLE PLAIN WASTEWATER TREATMENT PLANT 

Plant History and Description 

The original Maple Plain Plant was designed by Toltz, King, DuVall, 
Anderson and Associates and constructed in 1952. A plant expansion was 
designed by W.T. Mills, and constructed in 1965. Current plant design capa­
city is 0.22 mgd. 

Liquid treatment consists of grit removal, screening, influent pumping, 
primary sedimentation, roughing trickling filter, complete mix activated 
sludge aeration, final clarification, chlorination, effluent polishing pond, 
and discharge through a swamp to Lake Minnetonka. 

Solids processing consists of combined thickening in primary tanks, 
anaerobic digestion, and sludge hauling to other plants for processing or to 
landspreading sites. 

The plant is presently operated at about 150 percent of its rated 
hydraulic capacity and is subject to secondary treatment limits. 

Performance 

Plant flow averaged 0.35 mgd in 1982, a significant increase from 0.25 mgd 
in 1981. Average plant effluent quality was 13 mg/L BOD and 7 mg/L TSS. 
Although the flow was in excess of plant capacity, plant performance was good 
throughout the year. Two NPDES Permit violations occurred during 1982. These 
violations consisted of failing to meet monthly BOD limitations for the months 
of January •and April and were the result of process problems and high flows. 
Statistical analysis of data show the following trend in effluent BOD and TSS 
from 1979 through 1982. 

BOD 
TSS 

Future 

1979 
16 
10 

50% of Time 
1980 1981 
19 10 
11 6 

Effluent Concentration, mg/1 

1982 
11 

6 

1979 
23 
18 

75% of Time 
1980 1981 

29 15 
15 8 

1982 
18 
10 

1979 
33 
30 

90% of Time 
1980 1981 

37 21 
24 16 

1982 
26 
16 

The future of the Maple Plain Plant is uncertain. The plant will either 
be phased out by construction of an interceptor at the Blue Lake Plant, or it 
will be upgraded for higher levels of treatment including phosphorus removal. 

111 



MAPLE PLAIN PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
COD Loading, lb/day 
Sludge Production, lb/day 

Grit Removal 

Overflow Rate, gpd/Sq. Ft. 

Primary Sedimentation 

Detention Time, Hr. 
Weir Overflow Rate, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Trickling Filters 

Hyraulic Loading, gpd/Sq. Ft. 
BOD5 Loading, lb/Day/1000 Cu. Ft. 

Aeration Tanks 

Detention Time, Hr. 
BOD5 Loading, lb/Day/1000 Cu. Ft. 
(Assume 50% trickling filter reduction) 

Final Sedimentation 

Detention Time, Hr. 
Weir Overflow late, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Chlorination 

Contact Time, Minutes 
Chlorine Use, lb/day 

Polishing Pond 

Detention Time, Days 
BOD5, lb/acre/day 

112 

Annual 
Average 

0.35 
425 
580 
860 
80 

21,880 

0.7 
9,720 
1,440 

220 
41 

7. l 
+15 

2.0 
8,970 
1,030 

15 
36 

2.9 
59 

Maximum 
Month 

0.59 
490 

1,080 
1,090 

36,880 

0.4 
16,390 
2,430 

370 
47 

4.2 
+18 

l. 2 
15, 130 
l, 730 

9 
50 

l. 7 
150 



Anaerobic Digestion (Prim. Dig. Only) 

Solids Loading, lb/Cu. Ft./Day 
Detention Time, Days 

Sludge Transport 

Volume, Gal/day 

113 

0.08 
29 

lW 



MAPLE PLAIN WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 
1 

§ 
• 
> 

::: 
~ 

3 4 

Unit Description 

L iguid Phase Solid Phase 

1. Grit Remova 1 
2. Screening 
3. Primary Sedimentation 
4. Trickling Filter 
5. Activated Sludge 
6. Final Sedimentation 

9. Anaerobic Digestion 
10. Sand Drying Beds 
11. Land Spread 

7. Chlorination 
8. Effluent Pond 

ANNUAL FLll\l MAPLE PLAIN PLANT ,.,;=====---------------

. 75 

~OS 

i 

. 25 

1"71 1972 1973 197"1 197S 1q7i; 1'177 197,!1 lq:79 l'IBD 1981 iq&2 

r----7 
I 

5. 6 7 8 

Legend 

-- Liquid Flow 

EFFLUEN 

PAINTER CREEK 
TO LAKE 
MINNETONKA 

----Solids Transfer 
~ Existing Process Units 
[_:_:-,:-J Future Process Units 

,. 0 ~"":::.'::"c:'.:::"cc"::._'c:'.:.'".:.' ____________ MO_NT_HL_Y_FL_o_, 7 

.,, 
§ 
• 
> 
C 
J • 
ffi 
" • ~.so 
~ • > 

. 25 

.JAN FEil!, 11AR APR MAY JUN .JUL AUG SEP OCT NOV oec 

114 



wastewater 
Month F'low. MGO 

JANUARY 0.20 

FEBRUARY 0.24 

MARCH 0.47 

APRIL 0.59 

MAY 0.58 

JUNE 0.32 

JULY 0.26 

AUGUST 0.24 

SEPTEMBER 0.27 

OCTOBER 0.29 

NOVEMBER 0.41 

OCCEMBER 0.37 

1982 AVERAGE 0.35 

1981 AVERAGE 0.25 

TBOO caoo coo TSS 
Month -11 -11 •-/1 -11 

NPIJES 
LIMIT 25 25 -- JO 

JANUARY 29 28 87 8 

FEBRUARY 9 9 55 2 

MARCH 18 18 65 10 

APRIL 28 27 82 8 

MAY 15 15 52 13 

JUNE 19 16 70 14 

JI.LY 12 10 48 5 

AUGUST 15 13 59 10 

SEPTEMBER 9 8 37 J 

OCTOBER 5 4 33 J 

NOVEMBER 10 8 33 5 

OCCEMBER 9 7 )5 6 

1982 AVG. 15 ll 55 7 

1981 AVG. 12 -- 50 9 

MONTHLY SUMMARY OF INFLUENT QUALITY 
TREATMENT PLANT :_M"'a"p"'l::.e-'P_,lc:•=in'-------

1emperature ,~v ,,, 
'C ma/1 ma/1 oH Ranae 

12 240 597 7.6--7.8 

11 181 168 7.7s7.8 

11 91 72 7.7-7.9 

12 100 90 7.7-7.8 

12 75 86 7.7-7.8 

13· 154 129 6.9-7.B 

16 188 496 7.0-7.6 

17 191 157 6.9-7.4 

16 172 275 7.0-7.5 

15 125 135 7.1-7.5 

13 118 118 7.2-7.4 

10 112 66 7.3-7.5 

13 146 199 6.9-7 .9 

14 165 179 7.3-8.0 

lfJNTHLY SUMMARY or EFFLl£NT QUALITY 
TREATMENT PLANT:~M~•~pl~•~Pl~•~i~n ____ _ 

«CAI. COi.! 1otal 
Geo Hean TIJRB KJN NH

1
J N0,

1
2 N03 p 

n"'/100 ml NTU -1, - 1 - l -/1 -/1 

200 -- ---- .., ___ ---- -- ---
- 13 28.9 20.9 0.01 0.10 4.1 

- 4 29.8 22.1 0.05 0.14 2.9 

13 10· 15.4 11.0 0.07 0.94 2.2 

l 12 11.2 6.5 0.07 l.51 1.9 

3 7 11.8 8.1 0.10 0.38 1.9 

24 ll 19.0 12.7 0.02 0.07 2. 7 

63 9 24.5 17.6 0.01 0.18 J.8 

l 23 27.4 19,3 0.01 0.06 4.l 

7 6 22. 7 15.l 0.01 0.05 J.2 

1 3 14.7 9.1 0.20 1.14 2.6 

- 3 12.7 9.2 0.19 2.06 2.J 

- 3 lJ.8 ll.2 0.10 0.90 2.3 

14 9 19.J !l.6 o.08 0.63 2.8 

2J 5 15.4 11.2 0.17 2 .. 05 3.4 

115 

•.<N 1oc.al-i- ~;.:71 ~~/1 ma/1 ma/1 

62.9 10.5 27.6 653 

52.0 7.5 22.l 399 

23.0 2. 7 10.4 173 

25.4 3.4 7.7 156 

23.7 3.2 9.5 171 
. 

38.8 5.2 21.4 279 

39 .7 6.3 20.6 378 

45.3 8.3 29. 7 372 

42.5 5.9 21.6 289 

41.l 5.2 16.8 287 · 

J0.8 3.9 14.l 245 

29.2 3.6 16.J 186 
. 

37.9 5.5 18.l 299 

--- ---- ---- 274 

cu cu • Used Rea 00 pH Rem val 
lba -11 -11 Ranl"le 800 TSS 

-- --- - 6.5-8.5 

-- --- 5.6 7.5-7.8 89 99 

-- --- 5.5 7.5-7. 7 95 99 

26 0.3 5.8 7.5-7.8 80 86 

50 1.0 6.8 7.5-7.9 74 91 

50 0.6 6.8 7 .6--7 .9 80 85 

47 o.o 4.1 7.5-7.8 90 89 

24 o.o 5.J 7.5-7.8 95 ,99 

..,, o.o 5.1 7.4-7.7 9) 9) 

JO 0.0 5.4 7.5-7.8 95 99 

JO o.o 5. 7 7.5-7.7 97 98 

-- --- 6.6 7.5-7.6 93 96 

-- --- 6.5 7.5-7.7 93 91 

36 0.2 5.8 7.4-7.9 90 94 

13 0.3 5.6 7.J-8.1 93 95 



150 

SD 

D 

~ 30 
' ~ " 
" 20 
z 
w 
~ 

;t 10 
ll, 

D 

500 

"50 

<DD 

350 

~ 

' i:aoo 

" z 
~2SD 

~ 
200 

150 

100 

50 

D 

'.l 30 
' ~ E 

" 20 
iii 
~ 

" ID 
ll, 

D 

BI OCH EM J CRL OXYGEN OE MANO 

!Cl71 [Cl72 1cin (V'"I IV"S ICl76 IV'7 1q7a rq7q 1q,go l'YII l'Yl2 

DATA i;,;:P!;,;:SENTS a!OD IN J.98'2, lllL PP£VIOIJl VEAA
1
S DATA~ 150D, 

MAPLE PLAIN PLANT 

JAN FE& HRR APR MAY JUN JUL RUG SEP OCT NOV DEC 

ll6 



EFR.UENT ING/LJ INR..UENT fNG/L) EFFLUENT IMG/U INFLUENT tMG/L) 
0 E! 

N I': Ill g 11: El 0 N N w w 

"' • ITT 0 N w l'l l'l l'l 0 N w ITT m □ m □ m m □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ 

:!! 
3 
D 
~ r 

~ 
r 

~ m m 
~ 

~ ~ r r 
D D 

ill z ~ z 
~ 

~ ~ N 
r r 
D :,: D z D ----l z ~ 
~ ~ ~ ~ 

w 

D 
~ ~ 

~ ~ • 
'Ii ~ 
~ ~ 

m 

L 
~ C 

z ~ 

ti m 

e ~ r ~ 
~ 

i" ~ 
~ ~ 

~ 

~ ~ 
~ ~ ~ 

□ ~ □ 

~ ~ 
D □ 

~ r cl 

i 
~ m □ C 

m 
i'i ~ 

£ m 
z < 
□ 
m 
□ □ 

~ m m 

~ n ~ □ N r 

Ii: □ 
m 



MAPLE PLRIN PLRtfT RNNURL FECAL COLIFORM 
1000 ,--,--------------------------, 

10 

10 

MAPLE PLAIN PLRNT HDNTHLY FECAL COLIFORH 

JRN FEB MAR RPR MRY JUN JUL RUG SEP OCT NOV DEC 
118 



J 
i'; 
e 
~ 

m 
::, 

" it 

J 
" I!] 

e 
~ 

m ::, 
.J 

it 

MAPLE PLAIN PLANT EFF &lD STATISTICAL ANALYSIS 

SD 

SD 

3D 

2D 

ID 

197" 197• 1975 1976 1977 1978 197'1 1980 19BI 1982 

MAPLE PLAIN PLANT EFF TSS STAl I ST\ CAL ANAL Y5 I 5 
SD,------------------------~ 

SD 

SD 

.... 
3D 

2D 

75 .. 

ID .... 

D '-------'-------'-------'-------'------~'------~'-'~'------~'------~'------~'---' 

1973 197• 1975 1976 1977 1978 1979 1980 19BI 1982 
ll9 



MEDINA WASTEWATER TREATMENT PLANT 

Plant History and Description 

The Medina Plant was designed by W.T. Mills, and constructed in 1969. The 
plant serves the Hamel area and the City of Medina and has a design capacity 
of 0. 10 mgd. The plant consists of a two-staged aerated lagoon system 
followed by two seepage ponds. The seepage pond contents are emptied by eva­
poration, percolation, and controlled discharge to nearby Elm Creek, when 
necessary. 

Performance 

Plant flow averaged O. 149 mgd in 1982, slightly greater than 0.104 mgd in 
1981. Average aeration pond effluent quality was 14 mg/L BOD and 14 mg/L TSS, 
representing removal rates of 87 percent for BOD and 88 percent for TSS. The 
plant is presently operating at about 125 percent of its rated design capa­
city. Major problems with the seepage pond operation have been experienced 
since the fall of 1981 when the ponds overflowed their dikes. The Commission 
applied for, and received on November 1, 1982, a revised NPDES Permit which 
allows for controlled discharge directly to Elm Creek. The plant is subject 
to inflow/infiltration. 

Future 

The Medina Plant is scheduled to be phased out of operation in December, 
1984, by construction of an interceptor sewer through the City of Plymouth and 
into the Metropolitan Plant collection system. The newly issued NPDES Permit 
requires plant phaseout by the end of 1984. 

121 



MEDINA PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD5 Loadi rig, 1 b/day 
TSS Loading, lb/day 
COD Loading, lb/day 

Primary Aeration Pond 

Detention Time, Days 
80D5, lb/Day/1000 Cu. Ft. 

Final Aeration Pond 

Detention Time, Days 

~eepage Ponds 

Detention Time, Days* 
BOD5 Loading, lb/acre/day 

Annual 
Average 

o. 132 
135 
140 
255 

12. 5 
0.6 

12. 5 

72 
1.8 

*Calculated assuming zero percolation and evaporation. 

122 

Maximum 
Month 

0.224 
360 
490 
300 

7.4 
1.6 

7.4 

42 
3.7 



MEDINA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 

Unit Description 

Liquid Phase 

l. Screening 
2. Primary Aerated Pond 
3. Final Aerated Pond 
4. Absorption Pond 

2 

3 

,.o rHSO=""'::..:.:''-""='------------~RN~NUR.~FUlll~-

.75 

I 
• 
~ 
~ 
~D. 5 

• • 

. 2S 

4 

123 

NO SURFACE DISCHARGE 
EVAPORATION AND PERCOLATION 

Legend 

-- Liquid Flow 
---- Solids Trans-fer 
c::=I Existing Process Units 
[:::.J Future Process Uni ts 

Lo r"'"-""-"'-:cRN_T ____________ _..:.,'1l'.'.:NTK.::::.'.Y_.'.FUlll~-

. 7S 

8 • 
• 9 • 
ffi 
! 50 
~ • • 

. 25 

.JAN FGe. HRA APR HffY JUN .JUL RUG SSP OCT NOV OliC 



wastewater 
Month Flow. HGO 

JANUARY 0.095 

FEBRUARY 0.115 

MARCH 0.173 

APRIL 0.228 

HAY 0.255 

JUNE 0.212 
.. 

JULY 0.150 

AUGUST 0.111 

SEPTEMBER 0.117 

OCTOBER 0.116 

NOVEMBER 0.106 

l:ECEHBER 0.113 

1982 AVERAGE 0.149 

1981 AVERAGE 0.104 

1000 COOO ~~l !:~ Month m...:/1 mn/1 m 1 

JANUARY 19 17 84 19 

FEBRUARY 11 11 67 12 

MARCH 12 16 92 11 

APRIL 20 19 65 19 

HAY 24 16 61 20 

JUNE 17 ll 62 16 

JULY 17 14 62 16 

AUGUST 11 20 60 10 

SEPTEMBER 8 8 J6 2 

OCTOBER 19 8 47 19 

NOVEMBER 21 16 46 ll 

l:ECEMBER 26 15 51 lJ 

1982 AVG. 17 14 61 14 

1981 AVG. 26 65 18 

MONTHLY SUMMARY OF INFLUENT ,QUALITY 
TREATMENT PLANT:_:M;:,e,.d1:,·n,,,a'--------

1emperature '"".,o TSS 
.J.J Renne •c -1 -/1 

12 203 224 7.6-7.7 

12 116 111 7.7-7.8 

12 101 106 7.8-7.8 

12 88 97. 7.7-7.9 

12 78 173 7.7-7.8 

13 229 194 7 .6-7 .8 

15 115 84 7.6-7.7 

16 105 136 7.5-7.7 

15 109 91 7.5-7.7 

14 lJO 124 7.5-7.6 

-- 107 99 

81 80 

lJ 122 127 7.5-7.9 

14 128 132 7 .6-7 .9 

HIINTHL y SUMMARY or EFFLUENT QUALITY 
TREATMENT PLANT:_:H,:e:,:d1::·n:::•'---'-------

rt.LAL LULi 101;8.L 

Geo Hean TURB KJN 
~}1 ~;l ~}1 

p 
oo/100 ol NTU -11 -11 

12 25.0 1B.J 0.02 0.10 J.5 

-7 24.9 17.6 o.o, 0.16 2.8 

9 17.9 8.7 0.2, 0.61 J.O 

10 10.6 5.8 0.18 0.51 1.1 
. 

8 10.8 5.2 0.25 0.,1 2.0 

9 15.4 10.1 O.OJ 0.09 2.J 

10 22.5 u.o 0.09 0.19 J.J 

9 20.5 13 .. 8 0.15 0.09 4.1 

5 22.6 15.6 0.02 0.05 J.6 

4 14.J 7 .. 8 o.u 1.53 2.8 

5 12.4 8.4 0.14 1.20 1. 7 

6 15.2 12.1 0.10 0.85 2.J 

8 17.7 11.4 0.12 0.48 2.7 

9 13.4 8.2 O.Jl 0.57 J.2 

124 

KJN 10 .. cu.-P ~, cuo 
=/1 =/1 =ll mn/1 

59.0 7.8 27.2 408 

48.5 5.5 20.1 255 

24.4 J.O 12.0 197 

15.0 2.9 5.6 155 

15.4 J.5 5.J 208 

Jl.8 4.5 12.8 Jl5 

25.6 J.2 lJ.9 201 

25.8 J.5 11,6 195 

35.5 4.2 17.4 222 

42.2 4.8 17.1 242 

28.9 J.5 12.6 20J 

28.2 J.5 16.2 173 

Jl.7 4.2 14.J 2Jl 

- - ---- 2J6 

Cl2 Cl2 % 
Used 

~l 
00 pH Removal 

lbs -'l Renne 000 TSS 
' - --- J.O 7.5-7.7 92 91 

- --- J.l 7.6-7.7 91 89 

- --- J.l 7.5-7.8 84 90 
. 

- - 5.1 7 .8-'7 .8 79 80 

--- --- 4.2 7.6-7.8 80 89 

- --- 2.8 7.6-7.8 94 92 

- J.l 7 .4-7 .8 88 81 

--- J. 7 7.5-7.7 81 92 

--- --- J.4 7.5-7.7 9J 98 

- - J.l 7 .4-7 .6 94 84 

- --- 2.9 7.4-7.5 86 87 

--- --- 2.9 7.J-7.4 81 84 

- --- J.4 7.J-7.8 87 88 

- - J.4 6.5-7 .9 80 86 



MEO r NA PLANT Br DCHEM I CRL. OXYGEN DEHAN□ 
so□ ,..:.:-----=-----------------'--==-----------. 

<□□ 

35□ 

J 
' ~3□□ 
~ 
z 

~250 

200 

15□ 

la□ 

50 

□ 

J 3ll 
' ~ i; 

~ 

~ 
20 

" ~ 10 ~ 
w 

□ 

5□□ 

<SO 

<□□ 

35□ 

J 
' ~ho□ 
~ 
z 
~25□ 

~ 
2□□ 

15□ 

I □□ 

50 

□ 

J 30 
' ~ i; 

~ 

ffi 
20 

~ 

" ~ I □ ~ 
w 

D 

IV'1 IC!72 IV''3 IV'<! 1C!75 IG7Ei IV7 IG7.S rq7q IC!BO ICU!! IGB2 

DATA IEl'IESENTS alOD IN 1982. .6J.L PIEVI0\.6 YEAA's DATA ARE TBOD, 

MEDINA PLANT BIOCHEMICAL OXYGEN DEMAND 

JAN Fe HAii! APR MAY JUN JUL RUG SEP • OCT NOV DEC 

125 



TOTAL SUSFIENOEO SOL I OS 

'ISO 

<DO 

,so 

200 

ISO 

100 

so 

i 30 

~ 20 

I ,0 

11EC1 I NA FILANT 
sea TOTAL SU5PENDED 5DLJDS 

'ISO 

<DO 

'50 
J 

iaoo 
~ z 

rso 
200 

ISO 

100 

so 

□ 

J " ' ~ 
!; 

~ 

iii " ~ 
~ 
~ I □ 
~ 
w 

□ 

.JAN FE& Mfili RP" MRY JUN JUL RUG SEP OCT NOV DiC 

126 



METROPOLITAN WASTEWATER TREATMENT PLANT 

Plant History and Description 

The existing Metropolitan Plant has been constructed in several stages. 
The original 1938 primary treatment was designed on the basis of an average 
annual wastewater flow of 134 mgd. It included pretreatment by screening and 
grit removal, primary treatment by sedimentation, intermediate treatment by 
chemical precipitation, effluent filtration and chlorination. The sludge 
disposal system included chemical conditioning (lime and ferric chloride), 
vacuum filtration, incineration, and land disposal of ash. 

In the early 1960's, construction was initiated on the second stage of the 
plant. In 1966, the secondary treatment portion of the plant was placed into 
operation. This expansion was based on an annual average flow of 218 mgd and 
was designed to operate as a high rate activated sludge process. It consisted 
of four aeration tanks, three aeration compressors, twelve final sedimentation 
tanks, additional chlorination facilities, and a new chlorine contact effluent 
channel. The original sludge disposal system was expanded by construction of 
new gravity sludge thickeners, sludge holding tanks, and additional chemical 
conditioning, vacuum filtration and incineration facilities. 

Stage Three was placed into operation in 1972. This phase added four 
more aeration tanks and two more air compressors to provide enough capacity to 
operate the step aeration activated sludge process. Incremental feed pipes 
were required as modification to the original aeration tanks. This completed 
the West Battery activated sludge system. One new incinerator was also 
constructed during this time to i!llow additional sludge disposal capacity. 

By the mid 1970's, the fourth stage of construction was initiated to meet 
the following objectives: (l) to protect the plant from flood damage; (2) to 
maintain full secondary treatment during flood periods; (3) to provide a mini­
mum of primary treatment and disinfection for all dry and wet weather flows. 
that reached the plant; (4) to provide secondary treatment capacity based on 
secondary treatment standards as defined by the 1972 Water Pollution Control 
Act Ammendments (PL92-500); (5) to provide sol ids processing capacity to 
handle the increased sludge generated by the liquid treatment expansion; and 
(6) to minimize energy consumption for solids processing at the plant. 

By 1978, the bulk of the liquid treatment construction program had been 
completed. Completed projects included the flood protection facility, 
effluent pumping station, east battery pretreatment (screening and grit 
removal), east battery primary settling tanks and east battery aeration and 
final settling tanks. 

By 1980, the first portion of the solids processing facilities was 
completed. These projects included floatation thickening for secondary sludge, 
sludge storage, thermal conditioning, return liquor treatment facilities and 
filter press dewatering. The sludge incineration and energy recovery 

127 



facilities were behind schedule at this time. To meet air pollution control 
requirements, scrubbers were installed on the F & I No. l incinerators. 
Further, to allow temporary shutdown of F & I No. 2 incinerators, an interim 
land disposal prograni was implemented. This required construction of sludge 
loadout facilities and asphalt sludge storage pads and composting area. 

The remaining solids processing facilities were nearing completion and had 
begun the start-up phase by late 1982. These projects include the roll 
presses for primary sludge dewatering, the four modified F & I No. 2 sludge 
incinerators, sludge dryers, energy recovery facilities, air pollution control 
facilities, and the distributed digital acquisition and control system. 

On December 14, 1982, the MPCA approved a new five-year permit for the 
Metropolitan Plant as a reissuance of the old permit which expired on June 30, 
1982. Whereas, the old NPDES Permit contained provisions to attain and main­
tain compliance with secondary treatment standards, the new permit considered 
effluent limitations and compliance schedules to meet water quality standards 
for the Mississippi River. The new permit, retroactive to July 1, 1982, imme­
diately resulted in the following changes to effluent limitations: 

1. Effluent BOD limitations change from 25 mg/L to 24 mg/L. The 
effluent BOD limitations now applies to CBOD rather than TBOD; 

2. A turbidity limitation of 25 NTU is required; 

3. A minimum dissolved oxygen limitation of 7 mg/L for river flows 
less than 7,000 cfs and river DO values less than 6.0 mg/L 
upstream, and less than 5.5 mg/L downstream during the period 
June through September; 

4. Interim limitations on cyanide, cadmium, copper, and mercury. 

Al 1 of the above 1 imitations are presently being met under existing con­
ditions. Meeting dissolved oxygen limitations requires that the effluent 
pumping station be operated as necessary to increase the dissolved oxygen of 
the effluent. 

In June, 1985, advanced secondary treatment standards become applicable 
upon completion of the East Battery Expansion. The effluent CBOD limitations 
decreases to 18 mg/Las a monthly average, and 36 mg/Las a weekly 
(?-consecutive day) average for the summer months. A monthly effluent limita­
tion on ammonia nitrogen of 8 mg/L becomes effective for the summer months. 

On January 1, 1986, final effluent limitations for cyanide, cadmium, 
copper, and mercury become applicable and on June 1, 1986, an effluent 
chlorine residual limitation of 0.026 mg/L must be achieved and maintained. 

Effluent CBOD limits scheduled for 1985 were met during the summer months 
of 1982 and, in August, 1982, the future ammonia limitation was met when 
bfological ammonia removal was provided in the east secondary treatment faci­
lities. Completion of the East Battery Expansion should provide greater 
treatment reliability and the industrial pretreatment program will assist in 
providing compliance with cyanide and metals limitations. Addition of 
effluent dechlorination facilities or an alternate method of disinfection must 
be implemented to achieve compliance with future chlorine residual limitations. 

128 



Performance 

Plant flow averaged 208 mgd in 1982, somewhat higher than 202 mgd in 1981. 
Effluent quality during 1982 improved from that of 1981. Average effluent BOD 
and TSS concentrations during 1982 were 13 mg/Land 11 mg/Las compared to 
1981 average effluent BOD and TSS values of 19 mg/Land 19 mg/L. This is the 
third consecutive year that the Metropolitan Plant performance has shown 
improvement. This improvement becomes significant when 82 percent of all 
wastewater generated in the Metropolitan Area is treated to this level. 
Statistical analysis of data show the following trend in effluent BOD and TSS 
from 1979 through 1982.' 

BOD 
TSS 

Future 

1979 
30 
43 

Effluent Concentration, mg/1 

50% of Time 
1980 1981 1982 
20 14 10 
15 10 7 

1979 
53 
85 

75% of Time 
1980 1981 1982 
29 24 15 
33 24 12 

1979 
71 

137 

90% of Time 
1980 1981 1982 
44 36 22 
60 47 21 

The Metropolitan Plant will continue to be the largest treatment facility· 
in the Metropolitan Disposal System. Construction of additional aeration and 
final sedimentation tanks for the. East Battery activated sludge system is 
underway and is expected to be completed in early 1985. Future projects 
include: (1) disinfection improvements or changes to meet a chlorine residual 
standard by 1986; (2) .retrofit of existing facilities to be compatible with 
the distributed digital acquisition and control system; and (3) rehabilitation 
of older plant systems such as west pretreatment, west primary, west secon­
dary, etc. 

129 



METROPOLITAN PLANT PROCESS UNIT LOADINGS 
1982 

Annual Maximum 
Parameter Average Month 

Wastewater Flow, MGD 208 239 
Flow-East, MGD (1) 176 204 
Flow-West, MGD (2) 32 35 
BOD Loading, lb/day 350,000 440,000 
TSS Loading, lb/day 420,000 600,000 

Primary Sludge, ton/day 184 220 
Secondary Sludge, ton/day 114 140 
Total Sludge (with recycle), ton/day 298 360 

Bar Screens 

East Battery 
No. of Units 4'.2 4.8 
Unit Flow, MGD 42 42 

West Battery 
No. of Uni ts 0.6 0.7 
Unit Flow, MGD 50 50 

Grit Tanks 

East Battery 
No. of Units 4.2 4.8 
Hor. Velocity, fps 0.4 0.4 
Unit Flow, MGD 42 42 

West Battery 
No. of Units 1.2 1.4 
Hor. Velocity, fps l.O 1.0 
Unit Flow, MGD 25 25 

Primary Sedimentation 

East Battery 
No. of Uni ts 7.9 8.0 
Detention Time, Hr. 3.0 2.6 
Overflow Rate, gpd/Sq. Ft. 930 1,060 

West Battery 
No. of Units 5.6 4.9 
Detention Time, Hr. 8.0 6.4 
Overflow Rate, gpd/Sq. Ft. 350 440 

Activated Sludge-Aeration 

East Battery 
Flow, MGD 97 112 
No. of Un its 3.8 4.0 
F:M Ratio, -day-1 0.22 0.27 

130 



Parameter 

BOD Load, lb/Day/1000 Cu. Ft. 
Air Use, Cu. Ft./lb. BOD 
Detention Time, Hr. 

West Battery 
Flow, MGD 
No. of Units 
F:M Ratio, day-1 
BOD Load, lb/Day/1000 Cu. Ft. 
Air Use, cf/lb. BOD 
Detention Time, Hr. 

Final Sedimentation 

East Battery 
No. of Units 
Detention Time, Hr. 
Overflow Rate, gpd/Sq. Ft. 
Solids Load, psf/day 

West Battery 
No. of Units 
Detention Time, Hr. 
Overflow Rate, gpd/Sq. Ft. 
Solids Load, psf/day 

Chlorination 

Chlorine Use, lb/day (3) 
Chlorine Dose, mg/L (3) 
Contact Time, Minutes 

Gravity Thickening 

Solids Loading, psf/day 
Overflow Rate, gpd/Sq. Ft. 
Sludge Concentration,% TS 

Flotation Thickening 

No. of Units 
Solids Loading, psf/day 
Air:Solids Ratio 
Sludge Concentration,% TS 

Thermal Conditioning 

No. of Units 
Feed Concentration,% TSS 
TSS Solubilization, % 
Decant Tank Underflow,% TSS 

131 

Annual 
Average 

47 
1,700 

4.7 

111 
4.0 

0.23 
49 

1,800 
4.3 

8.8 
3.5 
560 
10 

11.6 
4.0 
490 

9 

8,500 
4.6 

28 

20 
430 
6.5 

10.9 
9.4 

0.03 
3. 3 

3.0 
3.9 
42 
14 

Maximum 
Month 

62 
2,600 

4.3 

127 
4.3 

0.30 
59 

2,100 
4.0 

9.0 
3. l 
630 

14 

12.0 
3.6 
540 

11 

14,000 
7.3 

24 

26 
470 
6.4 

12.7 
11 

0.03 
3.0 

3.6 
4. l 
46 
14 



Parameter 

Chemical Conditioning (4) 

Vacuum Filters (F & I No. 1) 
Lime Dose,% of D.S.S. 
FeCL3 DQse, % of D.S.S. 

Vacuum Filters (F & I No. 2) 
Lime Dose,% of o.s.s. 
FeCL3 O'ose, % of o.s.s. 

Vacuum Filters 

F & I No. l 
No. of Units 
Filter Rate, psf/Hr. (5) 
Cake Sol ids, % TS (6) 
Ory Sludge, TPO 

F & I No. 2 
No. of Uits 
Filter Rate, psf/Hr. (5) 
Cake Sol ids, % TS (6) 
Dry Sludge, TPO 

Filter Presses 

No. of Units 
Ory Sludge, TPD 
r.ake Sol ids, % TS 

Incineration 

F & I No. l (7) 
No. of Un its 
Auxiliary Fuel Use, MMBtu/TOS 
Ory Sludge, TPD 
Wet Loading, psf/Hr. 

F & I No. 2 (8) 
No. of Units 
Auxiliary Fuel Use, MMBtu/TDS 
Ory Sludge, TPO 
Wet Loading, psf/Hr. 

NOTES: 

(l) Flow to East Pretreatment and East Primary. 
(2) Flow to West Pretreatment and West Primary. 

Annual 
Average 

9 
2.6 

27 
11 

4.4 
3.3 

28 
87 

5.6 
2.0 

25 
90 

2.6 
41 
48 

2.0 
6.5 
73 

6.0 

Maximum 
Month 

10 
3. l 

38 
15 

5.0 
3.6 

30 
108 

6.9 
1. 9 
26 

110 

3. l 
87 
45 

1. 7 
5.8 
108 
6.5 

(3) Average for months when disinfection was required, i.e. March-October, 1982. 
(4) Polymer conditioning for roll presses is not shown, because these units 

began operation in late-1982. 
(5) Filter rate is based on dry sludge solids. 
(6) Cakes solids includes chemicals. 
(7) Averages are based on months of operation, i.e. January-September, 1982. 
(8) Incinerators in F & I No. 2 were shut down for modifications in March, 1981. 

132 



,. 
2. 
3. 
4. 
5. 
6. 

! 17 

METROPOLITAN WASTEWATER TREATMENT PLANT 
FLOW DIAGRAM 

23 22 

3 4 117
,--~

6 
FFLUENT TO 
MISSISSIPPI 

RIVER 
"-,---,----~ 

5 

15 

24 25 7 9 ~10 
~--'I ! 

18 19 26 

11 12 

27 
i~_J ' ' 

A$~ PONQ OVERFLOW

1 

TQ AfR,..TIQN BA!,JT 

liguid Phase Solid Phase 

Screening 7. Gravity Thickening 14. Ash Pond 21. South Loadout 
Grit Removal 8. Holding Tank 15. Flotation Thickening 22. Return liquors Bio. 
Primary Sedimentation 9. Vacuum Filtration 16. Sludge Storage 23. Return Liquors P-Chem. 
Activated Sludge 10. Incineration 17. Thermal Conditioning 24. Vacuum Filter 
Final Sedimentation 11. Concentration 18. Decant Thickening 25. Incinerator 
Chlorination 12. Vacuum Filtration 19. Plate & Frame Press 26. Roll Press 

13. Incineration 20. North loadout 27. Silos 

JAN FEl!I 11AR RPI! l"flY .JlJN JIJl. AUG SEP DCT NOV DEC 

133 



MONTHLY SUMMARY OF INFLl£NT QUALITY 
TREATMENT PLANT:_,M-"o"'t'-'roe,p=o,.h""·t,,a,,,n _____ _ 

wascewater Iemperature I BOD ,,, KJN Tota.1._-P NMJ CUD 
Month Flow MGD •c ma/1 ma/1 ~ Ranae mall ma/l mn71 -/1 

JANUARY 179 13 215 239 6.2-8.4 ---- - -- 441 

FEBRUARY 185 13 214 253 6.5-7.7 ---- --- -- 438 

MARCH 215 12 185 221 7.1-8.2 -- -- 380 

APRIL 236 12 171 194 7.1-7.6 -- --- ---- 375 

HAY 239 15 169 229 7 .0-9 .4 -- - -- 344 

:J.JNE 214 16 187 251 6.8-7.5 -- - - 407 

:J.JLY 212 19 189 254 6.8-7.5 -- 4.4 -- 397 

AUGUST 230 21 231 316 6.8-7.8 -- 5.0 -- 448 

SEPTEMBER 230 21 217 277 6.8-7.5 ---- 4. 7 16.1 448 

OCTOBER 194 19 206 211 6.2-9.2 31.1 5.2 14.6 406 

NOVEMBER 182 17 210 206 5.7-8.5 29 .7 4.8 16.6 392 

DECEMBER 177 15 246 245 6.6-8.7 30.9 5.2 18.2 499 

1982 AVERAGE 208 16 203 241 5. 7-9 .4 J0.6 4.9 16.4 415 

1981 AVERAGE 202 17 208 230 5.4-9.0 -- - ---- 413 

MONTHLY SUl-l4ARY or EFFLUENT QUALITY 
TREATMENT PLANT; Metr:opolitan 

FECAL COLI Total Cl2 Cl2 ~ 
!BOD CBOD coo rss Geo Mean nJRB K.)l NHJ N02 NDJ p Used Rss DD pH Remi val 

t'onth -II -/1 -'I -11 no/100 ml NTU -II -II -11 -11 mo/I lbs ma/I ma/I Ranae BOO TSS 
NPJ.A:.S 
LIMIT 24 24 --- JO 200 -- - -- - - -- - -- --- 6.5-8.5 -- --
JANUARY 27 14 62 7 - 4 21.5 15.5 0.87 4.45 2.0 ---- - 2.6 7.J-8.l 93 97 

FEBRUARY JO 19 85 19 7 22.9 14.8 Q.62 J.40 2.4 -- --- 2.7 7.2-8.J 91 93 

MARCH JO 21 102 27 2 13 21.3 14.4 0.92 2.05 1.8 7252 2.0 J.8 7.2-8.1 89 88 

APRIL lJ 10 77 7 J 6 21.J 16.2 0.25 0.48 1.6 6953 1.7 J.4 7 .2-8.1 94 96 

MAY 18 IO 7J 8 B 5 20.0 14.4 0.69 0.24 l.J 5813 1.3 J.2 7 .2-8.J 94 96 

JUNE JI 18 99 17 J2 11 23.l 15.1 1.44 0.17 2.1 6780 1.6 2.6 7 .1-8 .4 90 93 

JULY 26 11 66 10 56 6 18.6 13.0 2.35 0.31 1.7 8594 2.6 2.9 7.1-8.2 94 96 

AUGUST 15 B 55 4 13 4 12.9 7. 7 1.88 3.98 2.2 14387 2.5 J.4 6.9-8.0 96 99 

SEPTEMBER 17 11 73 11 20 7 20.9 13.6 0.78 1.65 1.9 9860 2.5 J.5 7.1-8.1 95 96 

OCTOBER 21 11 BI B 62 5 24.1 15.7 0.86 0.32 2.1 8026 2.6 4.J 6.9-7.B 95 96 

NOVEMBER 20 11 78 B - 5 24 .8 18.6 0.72 Q.38 2.4 -- - J.5 7 .0-8.3 95 96 

DECEMBER 20 11 75 B - ·J 24.4 19.5 0.55 1.49 2.2 -- 1.-7 7.I-7.6 96 97 

1982 AVG. 22 lJ 77 11 24 6 21.J 14.9 Q.99 1.58 2.0 8458 2.1 J.l 6.9-8.4 95 95 

1981 AVG. 19 -- 77 19 60 ID 19.2 12.9 0.85 2.27 • 2.0 7823 2.2 2.6 6.6-8.J 91 92 

134 



SOD ~"E='~""=-"="=L~IT~·~·~•L="-"-'-------------"-' a_C_H_EH_I _CA_L_a_x_YG_E_N_a_EH_•_•~□ 

-,,;a 

""" 
350 

:J 
' ~3□□ 
~ z 
~250 
~ 

"' 2aa 

ISO 

ICC 

sa 

a 

:J 75 
' ~ & 
~ SD 

! 25 ~ 
w 

a 

DATA IEPIESOOS CllOD IN 1982, AU. P~Ol.6 YEAR'S DATA ARE lBOD, 

HETRDPDL I TRN PLANT 81 DOiEH I CAL OXYGEN DENRND 
SOD 

150 

<ll□ 

:,sa -
~ 
IJ:,ca 
~ . 
,25□ 

2llD 
- / ---- / 

"-----
ISO 

. 
JIil . 

SD 

a 

'.l 75 
' ~ ,; 

I 
sa 

25 ~ 
w 

a 

l -
~ T T T T T T T - - .,. ... l .l. .l. -l- -'- .l. 

..!FIN FEB HAR APR HAY JUN JUL RU!i SEP OCT NOV DEC: 

135 



HETROPOL I TAN PLANT TDTRL SUSPENDED SOL 105 
5aa 

<Sa 

<aa 

350 
'.] 

' ~300 

~ 
z 
~250 

~ 
2aa 

150 

TOO 

sa 

a 

'.] 75 
' u 
5 
~ 5a 
ffi 
~ 25 ~ 
w 

a 
1'171 l'V2 1'173 1'1741 lct75 1'176 1'177 l'Vo!I 1'17'1 1'180 l<t.!11 l<t.!12 

HETROPDL I TAN PLANT TDTRL SIJSP9CIEO SDL I OS 

<SO 

' 
<aa 

' 
. 

/ ~ I\ i---I'--- ,./' / I°"' / -

ISO 
. 

raa 

sa 

a . 
'.] 75 
' u 
5 
~ 50 

~ 2S ~ w 

a 
/ -"'-.r T T 1 T 

~ ' .J. ~ ~ i 

JAN FEB HAij F.IPR HAY .JUN .JUL AUi. 51,;p OCT NOV DEC 

r,; 



I 
I 

I 
' 1.' 

ID 

I □ 

HETRDP□LITRN PLRNT RNNURL. FECAL C□L IF□RH 

1'171 l'l72 1'173 1'171 1'175 l'176 1'177 l'll'B l'll'q 1qaa lqBI lqB2 

11ETRllP□L I TRN PLRIT HDNTHL Y FEIJ'1I. CDL I FllRlt 

JRN FRI! HRR APR • HRY JUN .JUL RUG SEP □CT N□V DEC 

137 



METROPOLITAN PLANT EFF ace STATISTICAL ANALYSIS 
IBD ,--------------------------, 

ISO 

:Jl2D 

' l!I i'S 
,-. 
i!i 
::, 
.J qo 
~· 

60 

30 

ISO 

:Jl20 

i 

60 

30 

.... 
, ... 

""" 

l'IT.3 l'l71 l'VS 1q75 l'l77 Jq7a l'l]q 1qao 1qa1 l'lB2 

METRCFCLITRN PLANT EFF TSS STFITISTICRL ffiRLYS.JS 

197'1 1971 1q7s 1q7s 1q77 1q1a 1q7q 1qao 1qs1 l'lB2 

ll8 



w 
<D 

MDNTH Cu Cr 
=/1 =/1 

NPL.t.> 
Limit* 0.140 

Januarv <0.03 <0.05 

Februarv 0.03 <0.06 

March 0.04 <0.07 

Anril <0.02 <0.06 

Mav <0.01 <0.05 

.line 0.02 <0.05 

Julv <0.02 <0.05 

Auaust 0.02 (0.-12 

Seoten'ber 0.03 (0.05 

October 0.02 (0.06 

November 0.03 <0.07 

December 0.02 <0.06 

1982 Avn. <0.02 <0.06 

* Limits are rredian values. 

Zn Pb 
=/1 mo/1 

0.13 <0.05 

O.ll <0.05 

0.15 <0.08 

0.20 <0.05 

0.10 <0.05 

0.14 <0.05 

0.10 <0.05 

0.13 <0.08 

0.14 <0.05 

0.08 <0.05 

' 0.09 <0.05 

0.12 <0.05 

0.12 <0.06 

1982 EffLUENT DATA 
TREATl£NT PLANT Metropolitan 

Cd Hg CN As 
mn/1 un/1 =/1 uo/1 

0.030 4.0 0.193 

<O .008 <0.20 0.072 1.8 

<0.008 <0.13 0.053 <LO 

<0.009 <0.10 0.069 <L3 

<0.007 <0.14 0.045 <LO 

<0.008 <0.20 0.056 <LO 

<0.008 <0.22 0.092 <LO 

<0.008 <0.37 0.101 <LO 

<0.008 <0.27 0.079 <LO 

<0.005 <0.28 0.078 (L2 

0.002 <0.20 0.076 <LO 
I 

0.002 <0.41 0.057 <LO 

0 .001 (0 .20 0.045 L5 

<0.006 <0.23 0.069 <L2 

Sn Ni Phenol fe PCB 
-11 -11 ua/1 -11 uo/1 

<0.8 0.12 ---- ---- ----
<0.8 0.11 ---- ---- ----
<0.8 0.12 ---- ---- ----

<0.8 0.09 ---- ---- ----
<0.8 <0.07 ---- ---- ----
<0.8 0.08 ---- ---- ----
<0.8 0.08 ---- ---- ----

<0.8 0.00 ---- ---- ----
<0.8 0.10 ---- ---- ----

--- 0.11 3.2 0.24 0.24 

--- O.ll 3.2 0.19 0.10 

--- 0.09 14.6 0.19 0.10 

<0.8 <0.10 7.0 0.21 0.15 



1982 INFLUENT DATA 
TREATff:NT PLANT Metropolitan 

MONTH Cu Cr Zn Pb Cd Hg CN As Sn Ni Phenol Fe PCB 
mn/1 ma/1 mn/1 mn/1 mn/1 ua/1 ma/1 uo/1 mo/1 moll ug/1 moll ug/1 

Januarv 

rebruarv 

March 

Aoril 

Mav 

June 

Julv 

Auaust 

Sent ember 

October 0.20 0.22 0.32 <0 .07 0,015 (0,52 <0 .064 1,2 --- (0,12 58.4 2,43 0,37 

Novenber 0.21 0,24 0.34 <0,08 0,012 <0.59 0,10B <LO --- 0.12 58.4 1.80 0.34 

December 0.20 0,24 0,36 <0.07 0.015 <o.52 <o.073 1. 7 --- <o.11 ---- 1.97 0.30 

1982 Ava. 0.20 0,23 0.34 <0.07 0,014 <0.54 <O ,082 (1.3 --- <0.12 58,4 2.07 0.34 



ROSEMOUNT WASTEWATER TREATMENT PLANT 

Plant History and Description 

The Rosemount Plant was designed by Banister, Short, Elliot, Hendrickson, 
and Associates and constructed in 1973. The plant has a design capacity of 
0.6 mgd. 

Liquid treatment consists of physical-chemical processes, dual media 
filtration, activated carbon column absorption and chlorination. Plant 
effluent is discharged to the Spring Lake area of the Mississippi River. 

,\ 

Solids processing facilities consist of sludge storage and sludge hauling 
to the Metropolitan Plant Interceptor System. The plant is presently 
operating at about 50 percent of capacity and subject to secondary treatment 
limits, and a phosphorus limit of 1 mg/L. 

Performance 

Plant flow averaged 0.31 mgd in 1982, nearly equal to 0.30 mgd in 1981. 
Average plant effluent quality was 16 mg/L BOD, 2 mg/L TSS and 0.3 mg/L P. 
Plant performance was excellent throughout the year with one NPDES Permit 
violation (effluent pH) occurring in September. Statistical analysis of data 
show the following trend in effluent BOD and TSS from 1979 through 1982. 

Effluent Concentration, mg/l 

50% of Time ' 75% of Time 90% of Time 
1979 1980 1981 1982 1979 1980 1981 1982 1979 1980 1981 1982 

BOD 10 11 l 2 1 5 15 14 15 18 20 20 19 24 
TSS 2 2 1 l 3 3 2 2 5 3 3 4 

Future 

The plant was designed as a demonstration project and uses equipment 
intensive unit processes. As a result, the pl ant's useful 1 ife could be 
expected to be on the order of 10 to 15 years. For this reason, the plant is 
nearing the end of its useful life. The 201 Facility Plan recommended repla­
cement of the physical-chemical facility with a biological treatment plant 
sometime during the 1980' s. It is expected that a replacement plant will be 
constructed in the mid-1980's. 

141 



ROSEMOUNT PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
Phosphorus Loading, lb/day 
COD Loading, lb/day 

Solids Contact Clarifier (One in Use) 

Surface Loading Rate, gpd/Sq. Ft. 
TSS Removal,% 
Phosphorus Removal,% 
COD Removal, % 

Dual Media Filters (Four in Use) 

Surface Loading Rate, gpm/Sq. Ft. 
TSS Removal, % 

Activated Carbon Columns (One Train) 

Surface Loading Rate, gpd/Sq. Ft. 
COD Loading Rate, lb/day 
COD Removal,% 
TSS Removal,% 

Sludge Production 

Volume, gpd 
Quantity, lb/day 
Concentration,% TS 

142 

Annual 
Average 

0.31 
440 
620 

19 
1, 100 

700 
89 
93 
77 

l. l 
59 

4.3 
190 

28 
82 

4,000 
3,400 

10 

Maximum 
Month 

0.40 
490 
700 

21 
1,200 

900 
92 
95 
80 

1.4 
80 

5.6 
290 

60 
85 

4,800 
4,000 

12 



ROSEMOUNT WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 
2 

I 
I 

3 

I 
I 

1 I 

B-08 13 

Unit Description 

Li gui d Phase Solid Phase 

1. Screening 
2. Solids Contact Clarifier 

10. Sludge Holding Tank 
11. Sludge Oewatering 

3. Dual Media Filters 12. Land Spread 
4. Filtered Water Storage 13. Carbon Regeneration System 
5. Granular Carbon Columns 14. Ion Exchange Regeneration System 
6. Dual Media Filters 15. Arrrroni a Recovery 
7. Filtered Water Storage 
8. Ion Exchange Columns 
9. Chlorination 

6 8 

I 
I 

Q-B 
Legend 

-- Liquid Flow 
---- Solids Transfer 

EFFLUENT 

MISSISSI Pl 
RIVER 

c::::::J Existing Process Units 
[_-~:J Future Process Units 

,. o r"-'-'"_ou_,_r -"-'-"---------------''.:.':.:'uc..:AL:...:..:FLOV=-- I. 0 r"-'-'"_au_N_T -"-'-''---------------'"c::':::'':::HL::Y...:FL.=0::':..... 

. 75 . 75 
a ~ 0 • , 

! 
~ < 
~ m 
~□. s ~-" 
" ~ • • !i , 

. 

. 25 . 25 

.JRN Fel!i MAR RPR MRY JUN JUL RUG SEP □CT N□V □EC 

143 



MONTHLY SUMMARY OF INFLUENT QUALITY 
TREATMENT PLANT :--'R.,,o,,,s.,,em"'o"u""n"t _______ _ 

Wastewater Temperature !BOO ,,, KJN Total-P NH3 cuo 
Month now. MGO 'C mn/1 mo/1 rrl Ranne mn/1 mn/1 mn71 mo/1 

JANUARY 0,28 12 183 215 7 .0-8. 7 60,5 8,6 29.l 399 

FEBRUARY 0.31 11 149 230 6,8-8.1 55,0 7.0 26.5 410 

MARCH 0,40 10 138 178 6.2-7.9 28,4 5,8 22.4 329 

APRIL 0.32 10 183 243 6.6-7 .9 Bl.4 7.8 28,6 403 

MAY 0,29 12 189 250 6.8-7.7 49.0 8,5 26,9 428 

JUNE 0,29 13 170 256 6.0-11.0 47.2 7 .s 25,8 474 

JULY 0,29 15 174 279 6,8-7.7 39 .5 6,7 23,7 459 

AUGUST 0.31 17 170 246 7.1-7.8 42.0 7.2 23.9 438 

SEPTEMBER 0,32 17 143 230 7.2-7.9 46.0 7.0 28.l 396 

OCTOSER 0,31 17 180 252 6,1-8.0 so.a 8.0 28,4 441 

NOVEHSER 0.32 15 172 261 7 .0-9 .o 44,0 7.5 Jl.l 438 

CECEHBER 0,32 13 168 227 6,8-8.0 44,5 7 .3 30,2 435 

1982 AVERAGE O,Jl 14 168 239 6,0-11.0 49.0 7.4 27,1 421 

1981 AVERAGE 0,30 14 177 221 6.8-8.5 -- --- ---- 423 

MONTHLY SU"'1ARY OF EFFLl£NT QUALITY 
TREATMENT PLANT:_R"'o"s"'sm"o"'u"n"t _____ _ 

FECAL COLI Total ClZ Cl2 I 
!BOD CBOD coo TSS Geo Mean TURB KJN NH3 NOz N03 p Used Res 00 pH Rem val 

Month -11 -/1 -11 -11 no/100 ml NTU -11 -11 -11 -11 -11 lbs -/1 -/1 Ran"'e BOD TSS 

N, ~" 
LIMIT 25 25 -- JO 200 25 ---- ---- ---- ---- 1.0 -- --- --- 6,5-8.5 --
JANUARY 18 18 45 3 - 6 42.1 32.4 0,62 o. 70 0.3 -- --- 8,5 6,8-8.2 90 99 

FEBRUARY 16 16 54 2 - 5 36,5 28,0 0,88 1.63 0.2 -- --- 8.6 6.6-8.0 89 99 

MARCH 12 12 31 l l J 26.9 22 .• 1 0.17 1.63 0.2 31 2.2 0. 1 6.5-7.4 91 99 

APRIL 19 19 55 2 2 6 37 .1 J0.2 0,68 2,36 0.4 JJ 2.0 8.3 6.7-8.2 90 99 

HAY 15 15 36 2 1 5 37,l JO.I 0,34 4,28 0,3 32 1.6 5.J 6,9-7 .6 92 99 

JUNE 20 15 48 2 1 7 
r 

35.5 26,8 0,30 1.02 0.4 43 l.J 4,8 6.7-7.6 91 99 

JULY 17 14 40 J 2 4 32,4 24, 7 0.44 I. 70 0.2 42 1.4 4.9 6,8-7 .5 92 99 

AUGUST 19 16 41 2 5 4 33,6 25.0 0,81 J,15 0.2 38 1.4 5.1 6,9-7 ,6 90 99 

SEPTEHSER 22 21 51 2 4 5 38,6 Jl.2 0,56 3,01 O,J 40 1.4 4, 7 5,J-8.l 85 99 

OCTOSER 24 20 46 2 4 5 36,0 J0.4 O.OJ 0,16 o.J 50 1.6 4,9 6,6-7.9 89 99 

NOVEMBER 15 14 39 2 - 4 36.2 32.9 1.10 2.20 0.2 --- 4.8 6.6-8.0 92 99 

CECEMBER lJ 12 32 2 - 4 35 .8 JJ,7 0,44 2 .91 0.2 -- --- 6.J 6.6-7,6 93 99 

1982 AVG, 18 16 43 2 2 5 35,6 29.0 0,53 2,06 O.J 39 1.6 6,2 5,J..8,2 90 99 

1981 AVG, 14 40 2 J 4 32 .8 25,9 0.50 o. 78 0.2 42 1.9 6.1 6.5-8,4 92 99 

144 



RCISENDUNT PLANT S10CHEMICRL OXYGEN OEMRNO 
500 '"'-'"--------------------------~ 

1SO 

<DO 

350 
'.l 

~30□ 

ISO 

100 

so 

0 

'.l 30 
' ~ 
~ 

~ 20 z 
w 
~ 
~ 
~ 10 ~ 
w 

a 

500 

150 

<OD 

"51] 

~ 
i3DD 

~ 

~250 

~ 
20D 

ISO 

100 

so 

0 

~ 3D 
~ 

~ 

~ 

~ 
20 

~ 

~ 10 

0 

Iq7I ICf72 1973 197"1 Iq75 197Ei 1CL77 197.!I p;7q p;,11□ Iq.gI Iq.g:z 

MTA IE'~SENTS CllOD- IN J.98'2, AU. P1£VIOUS YEAR'S DATA NE TBOD, 

RDSEl1DUNT PLANT BIDCHEHICRL. DXYliEN DEttRND 

.JAN Fea l1RR RPR HR'I' JUN ..ll. RUG 5EP DCT NDV DEC 

1'6 

/ 



saa ~RDS=EIUJ=="::T_P::L="="c.r _____________ __.:T=□T::RL-=-=SUS=P-=EN□=e□:::..•=OL:::..l_as, 

3SO 

ISO 

100 

so 

af-------------------------1 

0 L~~L~2::::::::::::=:::::===-_J 

ROSEMOUNT PLANT TDTRL 5U5PSGED SOL ras 
500 

<!Sil 

..,., 
350 

i300 

_,/ ~ -~ I I---- / "'--

ISO . 
. ., 

UlCI . 

so - . 

a 

T - - T -~ a 
T T T T - T 

-'DI FEB HAR RPR HAY JUN JUL AUG ~ DCT NDV DEC 

1"6 



RDSEl1DUNT PLRNT RNNURL FECRL COLI FORM 
!ODD ,-------------------...:.::..:.:::=_:...::_::;::....::::.:...:.::..:.:...., 

.... 
ffi 

i 
ID 

RDSEl1DUNT PLRNT 11DNTHLY FECRL COLIFORM !DOD ,:_::==...:.::....:.::....:.:;. _____________ ...:.::._...:.::....:.::. ____ --i 

ID 

JRN 1'£8 HRR RPR HAY JUN JUL RUG SEP OCT NOV DEC 

1q7 



RDSEMCl.JNT R..ANT EFF flllll STATISTICAL ANALYSIS 
•□ --------------------------~ 

50 

J 10 
t?! 
Ii 
~ 

i!i 
::, .., 

30 
~ 

.... 
20 

759' 

.... 
ID 

1973 1971 1975 1976 1977 197B 1979 1980 1'181 1'182 

RDSEJ1DUNT PLANT EFF TSS STATISTICAL ANALYSIS 
•□ ~-----------------------~ 

50 

'] 10 

~ 

20 

ID 

D 

.... 
m, 

""" 

1973 IC:V1 ICV'S J'V6 1977 l'UB 1979 1980 1981 1982 
1'8 



SAVAGE WASTEWATER TREATMENT PLANT 

Plant History and Description 

The original Savage Treatment Pl ant was designed by Ell ison-Philstrom, 
Inc. and constructed in 1963 with a capacity of 0.36 mgd. Interim improve­
ments to the plant were designed by RCM and construction was completed in 
1979. These plant mod'ifications included the addition of a new synthetic 
media trickling filter, a new chlorine. contact tank and a new sludge 
holding/decant tank. The current plant design capacity is 0.72 mgd. The 
plant serves the community of Savage in Service Area No. 4. 

Liquid treatment consists of screening, influent pumping, primary clarifi­
cation·, a roughing filter, a synthetic media high-rate trickling filter, 
final clarification, chlorination and discharge to the Minnesota River. 

Solids processing consists of a sludge holding and decant tank, anaerobic 
digestion, and sludge hauling to another plant for further treatment or sludge 
landspreading. The plant is presently operating at about 67 percent of its 
design capacity and is subject to secondary treatment limits. 

Performance 

Plant flow averaged 0.48 mgd during 1982, slig.htly higher than 0.40 mgd in 
1981. Average plant effluent quality was 8 mg/L BOD and 4 mg/L TSS. Pl ant 
performance was good throughout the year with one NPDES Permit violation. The • 
permit violation consisted of exceeding weekly BOD limits during the month of 
November and was the result of an industrial ·discharge. Statistical analysis 
of data show the following trend in effluent BOD and TSS from 1979 through 
19~. • 

BOD 
TSS 

Future 

1979 
26 
10 

50% of Time 
1980 1981 

5 9 
4 5 

Effluent Concentration, mg/l 

1982 
6 
2 

1979 
41 
18 

75% of Time 
1980 1981 

7 12 
7 12 

1982 
9 
5 

1979 
59 
28 

90% of Time 
1980 1981 

9 15 
15 17 

1982 
20 
11 

The long-term plan for the Savage Plant is to phase it out of service and 
divert the flow to the Seneca Plant. This is projected to occur in the late 
1980' s as the plant reaches its capacity. 

149 



SAVAGE PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 
COD Loading, lb/day 
Sludge Production, lb/day 

Grit Removal 

Overflow Rate, gpd/Sq. Ft. 

Primary Sedimentation 

Detention Time, Hr. 
Weir Overflow Rate, g.pd/Lin. Ft. 
Surface Overflow, gpd/Sq. Ft. 

Trickling Filter No. l 

Annual 
Average 

0.48 
610 
700 

1, 120 
280 

26,700 

1.5 
6,960 
1,260 

Hydraulic Loading, gpd/Sq. Ft. (Inc. Recir.) +400 
Organic Loading, lb. BOD5/Day/lOOO Cu. Ft. -+45 

(Assume 20% Primary BOD Removal) 

Trickling Filter No. 2 ' 

Hydrualic Loading, gpd/Sq. Ft. (Inc. Recir.) +3,000 
Organic Loading, lb. BOD5/Day/lOOO Cu. Ft. +10 

(Assume 50% Filter No. l BOD Removal) 

Final Sedimentation 

Detention Time, Hr. 
Weir Overflow Rate, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Chlorination 

Contact Time,; Minutes 
Chlorine Use, lb/day 

Sludge Holding Tank 

Detention Time, Days 

Anaerobic Digester 

Detention Time, Days 
Solids Loading, lb/Cu. Ft./Day 

Sludge Transport 

Volume, Gal./Day 
150 

2.4 
5,000 

530 

73 
19 

+11 

+50 
+o:-os 

690 

Maximum 
Month 

0.62 
910 

1,010 
l,4DO 

34,400 

l.2 
8,990 
1,630 

1.8 
6,460 

680 

56 
30 



SAVAGE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

2 3 4 5 6 

I 

T 

CREEK TO 
MINNESOTA 

RIVER 

---------- _____ ...J 

Unit Description '- 0 
Liquid Phase Solids Phase , '\, '- -

12 
1. Screening 8. Sludge Concentration Tank 

Legend 

--Liquid Flow 
2. Gri-t Removal 9. Anaerobic Digestion 
3. Primary Sedimentation 10. Drying Beds 
4. Roughing Trickling Filter 11. landspreading 

----Solids Transfer 
c:::::J Existing Process Units 
[:::_J Future Process Units 

5. Trickling Filter 12. Solids Disposal at Seneca Plant 
6. Final Clarification 
7. Chlorination 

I. □ ;_'"::'::"'::.' .::":::RN:_:T ____________ _:.:RN-"NU::.Rl.::._cFLOll::._c_ MCNTl-l. Y FL..D'il SAVR[ii PLFINT ,., ;::.;..==-------------------, 

. 7S . 75 

~ 
§ • 

> ~ C < " • • ffi 
~ 

I" ~□-' • ii !i 

• " • " 

1971 1'172 1973 1"17'1 1975 1"176 1V'7 1"17B IV'9 lq.Q(] lqjl 1qs2 .JAN. F61!1 MRR RPR MFIY JUN JUL RUG SEP DCT NCV DEC 

151 



MONTHLY SUMMARY or INFLUENT QUALITY 
TREATMENT PLANT :,_:,Sae,vc:,a,_g,.e ________ _ 

Wastewater Temperature lllUO T» KJN Total-P NHJ COD 
Month now. MGD •c mo/1 mo/1 ...1-1 Ranae -11 -11 -11 -11 

JANIIARY 0.41 10 267 210 2.0-11.6 27.4 5.0 17.l 409 

FEBRUARY 0.42 9 131 179 2.0-12.4 31.l 8.4 17.7 274 

MARCH 0.56 8 129 126 6.4-10.6 19.2 7.4 12.2 200 

APRIL 0.62 8 97 107 6.4-9.4 20.6 4.3 12.3 207 

MAY 0.58 12 118 120 6.4-9.8 21.5 5.9 11.4 216 

JUNE 0.44 14 119 160 6.4-9.6 27.0 7.4 14.l 315 

JULY 0.42 16 155 179 6.0-12.0 27.8 5.5 15.0 272 

AUGUST 0.47 17 155 179 5.2-12.8 JO. 7 11.6 16.6 291 

SEPTEMBER 0.45 17 145 225 6.0-13.4 33.2 5.5 18.4 358 

OCTOBER 0.44 15 155 197 0.2-ll.6 J0.5 6.2 14.4 305 

NOVEMBER D.49 13 170 182 4.2-12.8 27.5 4.9 15.6 259 

DECEMBER 0.49 11 177 175 2.0-10.0 27.J 4.8 16.9 264 

1982 AVERAGE 0.48 13 151 ' 170 D.2-JJ.6 27.0 6.4 15.! 281 

1981 AVERAGE 0.40 15 153 234 4.0-12.2 ----- -- ---- 336· , 

,ONTHL y SUMMARY or EFFLUENT QUALITY 
TREA.THENT PLANT:__,S,:,a:,cv,eag_,e,._ ______ _ 

FECAL COLI Total Cl2 ClZ I 
TBOD CBOD coo TSS Geo Mean 1\JRB KJN NH3 N02;, ND,J, p Uaec Ree,, Oil pi Rem val 

Month -11 mn/J -11 -11 no/100 ml NT\J -11 -11 -1 -1 -11 lbs - l -'l Ranne BOD TSS 
NriA.5 
LIMIT 25 25 -- 30 200 25 ---- --- ---- ----- - -- --- ---- 6.5-8.5 

JANUARY 14 14 44 5 - 4 4.4 2.2 o.53 7.10 J.3 -- --- 9.7 7.4-7.9 95 98 

FEBRUARY 7 6 47 2 - J 4.6 1.0 0.19 10. 70 J,9 --- 10,1 7,4-7.9 96 99 

MARCH 6 6 46 J 5 4 2,8 1.4 0.11 7,06 4,7 28 2,2 10.0 7.4-7.8 96 98 

APRIL 7 8 J9 2 J 4 J,O 1.3 0.10 6.60 J.J JO 2.0 JO.I 7.4-7.7 92 98 

MAY 6 7 33 J 19 J 3.0 0.5 0.09 6,IJ 4.J 21 1.9 9.0 7.4-7.8 94 97 

JUNE 11 7 75 11 10 10 J.5 0.9 0,07 9.54 4.5 17 2.0 8.2 7,4-7.8 94 93 

JULY 8 7 41 10 57 8 2.1 0,2 0.02 11.33 J.9 14 1.9 8,0 7.4-7.8 96 94 

AUGUST 9 8 37 3 35 J 2.2 0.3 O.OJ 14.47 4.9 12 1.9 8,l 1 .4-7 .8 95 99 

SEPTEMBER 6 5 Jl 2 129 4 3,1 0,2 0.02 9. 74 J.5 15 1.9 8.0 7.4-7.8 97 99 

OCTOBER 15 14 57 2 11 4 11.3 5.1 O,IJ 7,14, J,4 16 1.9 8.6 7 .4-7 .8 91 99 

NOVEMBER 17 16 58 7 - 4 8.4 4.0 0.70 6.20 J,5 -- 9.2 7.4-7.9 90 96 

DECEMBER 7 6 24 l - J •. 1.7 0.4 0.29 8.09 J,O -- -- 9.1 7 ,4-7 .8 97 99 

1982 AVG. 9 8 44 4 34 5 4,1 1.5 0.19 8.67 J.8 19 2,0 9,0 7.4-7.9 94 97 

!981 AVG. JO -- 48 8 39 5 4,2 0.4 0.09 12.27 4,0 19 1.8 B.B 7 .2-8.2 93 97 

152 



s□□ ;S=AV~R~G=E==P=LR~N~T---------------=•~1 C=C=HE==M=l=,RL~=□=x_,_OE=N-=□=E_M_AN=C, 

<CC 

2□□ 

ISC 

IC□ 

s□ 

□ >---------------------------1 

sec 

.,., 
4lll 

,SC 

~ 
)lice 
~ 

;,sc 
2cc 

ISD 

ICD 

SD 

D 

:; .. o; 
§ 

~ 2D 

I ID 

D 

ICU! l't72 1q73 IC\7-1 1Cl75 1q7s 1q77 1q7,g, ICl7CI 1q,gc 1q,g1 1qa2 

Dl(l"A ~ENl'S a!OD IN 1982. M.L l'fEVICUS VEM'S IW'A NE lBOD, 

5RVA6E PLANT BtDCHEtllCRL OXYGEN DEHRND 

..IRN FE& HRR FPR HAY' .IIJN JI.L FR.JG 5EP DCT NOV DEC 

153 

\ 



SD□ rS~RV_R~O~E~P=LR~N~T _________________ T~□-T~R=L_S~U~S~P=E~N□~E~□~S-□L_I □7s 

<DD 

!, 

~250 

2□□ 

15□ 

l □D 

50 

of------------------------, 
:i 75 

~ 

i: 
□ L__.__:::========::::::::::::::::::::::::::~ 

SRVRCiE PLANT 
SOD 

TDTRL SUSPEHlEQ SOLIDS 

4511 

1□D 

aso 

i~ 
► 

;= 
2□D 

ISO 

l □D 

SD 

□ 

~ 3D 
~ ,. 
► 2D 

! ID ~ 
w 

□ 

.JAN FE& HAR APR HRY .JUN JUL RUG SEP DCT NOV DEC 

191 



SAVAGE PLANT RNNURL FECAL CDL I FCRH 
lllllC,:...---------------------------, 

IC 

<. 

IG71 1972 197'.3 197~ 1975 1976 1977 197B 1979 l9BC l9BI 19B2 

SAVAGE PLANT HflNTHL Y FECRL CDL I FllRH 
fllllC ...---------------------'--------'--, 

IC 

' .JflN FEB HAR RPR HAY JUN jUL RUG 5EP CCT NCV DEE 

155 



:J 
i3 
!; 

,-. 

~ 
-I 

~ 

SAVAGE PLANT EFF 800 smTISTl[AL FMIIALYSIS 
6D ~---------------'-=----=~----'--'-------, 

5D 

90% 

1D 

' 78'6 

3D 

50% 

2D 

ID 

197'.3 1971 1975 1976 1977 197B 1979 19l31l 19BI 19B2 

SAVAGE PLANT EFF TSS STRT I ST I CAL ANRL YS 15 
6D r---..::.C--'-----------'-=:....::.:..:..C...C::C-'---'-----, 

SD 

2D 

ID 

1973 1971 1975 1976 1977 197B 1979 19l31l 19BI 19!12 
156 



SENECA WASTEWATER TREATMENT PLANT 

Plant Hi'story and Description 

The Seneca Plant was designed by Black and Veastch Consulting Engineers, 
and was placed into operation in 1972, with a design capacity of 24 mgd. 

Liquid treatment consists of screening, grit removal, primary sedimen­
tation, complete mix activated sludge aeration, final clarification, chlorina­
tion, and discharge to the Minn~sota River . 

. Solids processing·consists of waste activated sludge air floatation 
thickening, combined sludge storage, chemical conditioning, vacuum filtration 
dewatering, and .incineration. A polymer conditioning system and belt filter 
press dewateri ng system has been added during 1982- 1983 and wi 11 become opera­
tional in mid-1983. The plant is presently operating at about 65 percent of 
its design capacity and is subject to secondary treatment limits. 

Performance 

Plant flow averaged 14.7 mgd during 1982, considerably higher than 13.8 
mgd in 1981. Average plant effluent quality was 18 mg/L BOD and 19 mg/L TSS. 
Plant performance was good throughout the year with one NPDES Permit violation 
of effluent pH range. Statistical analysis of data show the following trend 
in effluent BOD and TSS from 1979 through 1982. 

BOD 
TSS 

Future 

1979 
14 
13 

Effluent Concentration, mg/1 

50% of Time 
1980 1981 1982 

14 19 17 
15 19 19 

1979 
18 
24 

75% of Time 
1980 1981 1982 
20 22 21 
19 23 23 

1979. 
27 
32 

90% of Time 
1980 1981 1982 

25 30 25 
23 28 26 

The Seneca Plant is one of the Commission's permanent regional plants. 
Space is available for future plant expansion and advanced treatment as 
needed. Additional sludge dewatering facilities have been added and other 
sludge processing improvements are planned. 

157 



SENECA PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loading, lb/day 

Grit Chambers 

Detention Time, Minutes 

Primary Clarifiers 

Surface Overflow Rate, gpd/Sq. Ft. 
Weir Overflow Rate, gpd/Lin. Ft. 
Detention Time, Hr. 
Removal Efficiency,% BOD 
Removal Efficiency,% TSS 

Aeration Tanks (Two) 

BOD Loading, lb/Day/1000 Cu. Ft. 
F:M Ratio, lb/Day/lb. MLSS 
Detention Time, Hr. 

Final Clarifiers (Two)-

Surface Overflow Rate, gpd/Sq. Ft. 
Weir Overflow Rate, gpd/Lin. Ft. 
Detention Time, Hr. 

Chlorination 

Chlorine Dose, mg/L 
Chlorine Feed Rate, lb/Day 
Contact Time, Minutes 

Flotation Thickeners 

Solids Loading, psf/Day 

Vacuum Filters* 

Lime Dose, % 
Ferric Chloride Dose,% 
Filtration Rate, psf/Hr. 
Cake. Sol ids, % 

158 

Annual 
Average 

14.8 
27,200 
25,000 

25 

320 
6,700 

6.8 
28 
72 

92 
0.58 
2.4 

600 
9,900 

4.5 

. 4. 3 
520 

36 

12 

30 
8 

3.2 
23.5 

Maximum 
Month 

15. 9 
32,500 
34,600 

23 

340 
7,200 

6.3 
39 
74 

102 
0.69 
2.2 

650 
10,600 

4.2 

5.0 
610. 

34 

15 

40 
10 

3.5 
24. 7 



Parameter 

Incinerators* 

Wet Sludge Loading Rate, psf/Hr. 
Ory Solids Loading, lb/Hr. 
Auxiliary Fuel Use, MMBtu/TDS 

Annual 
Average 

4.0 
1,700 

10 

*Solids processed includes sludge from Blue Lake Plant. 

l 59 

Maximum 
Month 

4.3 
1,800 

14 



SENECA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 
2 EFFLUENT 

"· a 
0 • 
~ 
< 
ffi 
" • ~12. 

• ~ 

ASH POND 
OVERFLOW 
TO RECYCL 

Liquid Phase 

1: Screening 

Unit Description 

2. Grit Removal 
3. Primary Sedimentation 
4. Activated Sludge 
5. ,Final Sedimentation 
6. Chlorination 

3 
I 
I 

4 5 

I L----------~ 
L_ ------------7 \1£ __ - --7 

I I 
I I 

11 ---0----0---8 
Sol id Phase Legend 

8. Flotation Thickener 

INNESOTA 
RIVER 

9. Holding Tank 
10. Vacuum Fi 1 tration 
11. Incineration 
12. Ash Pond 

-- Liquid Flow 
.e--- Sol ids Transfer 
c::J Existing Process Units 
~ ::: Future Process Units 

7. Chemical Addition and/or Pre-Chlorination 

5ENECR PLANT HIJNTHL Y FL.O\I ,, ,;:c..'-'--=------------~---~ 

,. 
~ 
• 0 

< 
! 
~"-
• • • 

,., 

JRN Fa HRR APA HR'f .JUN .JI.Jl.. RUli S&'P DCT NOV DSC 

160 



Wastewater 
Month Flow. MGO 

JANUARY 14.0 

FEBRUARY 14.7 

MARCH 15.6 

APRIL 15.6 

MAY 15.5 

JUNE 14.6 

JULY 14.8 

AUGUST 11.5 

SEPTEMBER 14.6 

OCTOBER 14.7 
' NOVEMBER 15.6 

OCCEMBER 15.9 

1982 AVERAGE 14. 7 

1981 AVERAGE 13.8 

1800 CBOO coo 155 
Month ma/1 ma/1 ma/1 mall 

NPOES 
LIMIT 25 25 -- 30 

JANUARY 19 18 80 19 

FEBRUARY 16 16 82 17 

MARCH 22 21 92 18 

APRIL 25 25 99 21 

MAY 22 19 BJ 13 

JI.NE 22 17 82 16 

JULY 34 19 BJ 24 

AUGUST 29 15 71 22 

SEPTEMBER 20 lJ 70 20 

OCTOBER 25 16 74 21 

NOVEMBER 37 19 79 23 

OCCEMBER 22 20 79 19 

1982 AVG. 24 18 Bl 19 

1981 AVG. 20 -- BB 20 

MONTHLY SUMMARY OF INFLIJENl QUALITY 
TREATMENT PLANT:_S~•~n~•~c•~--------

Temperature 180u ,oo 

'C mn/1 mn/1 ri-l Renne 

14 256 255 6. 7-8.2 
• 

13 222 255 6.6-7.6 

13 232 266 6.4-8.2 

13 209 186 6.7-7.7 

16 224 208 6.7-7.4 

18 200 210 6.J-7 .5 

20 226 180 6.3-7.3 

20 229 207 6.5-8.1 

19 189 158 6.5-8.3 

19 214 167 6.6-7.3 

17 208 158 6.6-7 .8 

15 245 186 6.6-8.5 

16 221 203 6.J-8.5 

17 217 211 6.5-10.4 

IONTHLY SUf,ffARY OF EFFLUENT QUALITY 
TREA.fli£NT PLANT :~S~en=ac=•~-------

'"""" LUL1 IOtSJ. 
Geo Mean TURB K~ NH3 NOJ NOJ p 

na/100 ml NTU ma/1 ma/1 ma. 1 mall ma/1 

200 25 ---- ---- ---- ---- ---
I 
-- 7 28.l 23.0 0-26 a.JO J.9 

-- 1 28.4 21.J 0.09 0.15 3.6 

2 8 27.3 20.7 0.08 0.10 2. 7 

J 9 26.4 20.J 0.06 0.09 J.4 ' 

7 7 27.J 21.7 0.07 0.06 2.e 

5 9 27.J 19.6 0.05 0.07 3.3 

10 11 24.6 16.6 o. 7J 0.08 J.7 

9 10 21.7 1).8 2.38 0.15 2.J 

10 B 20.7 lJ.8 l. 79 0.49 J.2 

8 9 24.l 15.0 1.11 a.JO 4.J 

-- 9 25.J 19.l 0.85 0.29 4.0 

- 7 27.2 21.B 0.14 O.JB J.6 

7 B 25.7 18.9 0.6) 0.20 J.4 

4 9 27.2 20.B 0.24 a.OB J. 7 

161 

KJN IOtB.L-P NHJ coo 
ffl" 11 mn/1 -,11 ~11 

42.8 9.8 24.3 562 

53.0 9.0 23.7 540 

33.6 7 .2 23.0 511 

33.9 7 .3 21.8 419 

51. 7 8.6 21.8 435 

36.5 8.2 20.3 433 
. 

36.2 7.3 18.3 435 

34.3 7.0 16.0 436 

32. 7 5.9 18.J 348 

JB.l 8.3. 18.6 432 

40.5 7.4 25.7 420 

39 .6 7.6 23.8 501 

39.4 7 .8 21.J 456 

---- -- ---- 488 

... ... • Used Rea 00 pH Removal 
lba =/1 =/1 Rance BOO TSS 

-- --- --- 6.5-8.5 -- --
. 

--- --- 9.1 6.8-7 .6 93 93 

--- --- 9.2 6.9-7 .3 9) 93 
. 

511 0.8 9.3 6.4-7.1 91 93 

520 0.1 9.9 6.B-1.J 88 89 

512 0.1 7.9 6.B-7.7 91 94 

496 a.a 5.4 6.8-7.6 91 92 

484 o. 7 • 6. 7 6.9-7.2 92 87 

432 0.4 6.1 6.9-7.7 93 89 

577 O.B 7.0 6.9-7.6 9) 88 

611 0.7 6.7 7.2-7.6 9) 87 

--- --- 9.5 7.1-7.5 91 85 

- --- 8.8 7.1-7.4 92 90 

518 0.7 a.a 6.4-7.7 92 90 

912 3.2 7.8 6. 7-B.O 91 91 



500 ;:S=EN=E=CR='-=PL="="-'---------------="=' "=[=H=E="='=[=AL=-0-X_Y_OE_N_a_E_M_AN_a., 

<SO 

<DO 

,so 

100 

50 

a,___---------------------------1 

DATA REP1£SENTS CBOD IN 1982, AU.. PIEVIOUS YEAR'S IYITA ARE lBOD, 

SENECFI PLANT BIDCHEHlc:RL OXYGEN 01:HRND 
SD□ 

<SO 

<DO 

"5ll 

~· 
1;1,aa 

~ 

!"" 
200 

150 

100 

50 

a 

~ 30 
~ 

" 
~ 20 

~ 
ii: 10 
w 

0 

...!RN FEB HAR RPR HAY .JUN .JUL RUG SEP OCT NOV DEC 

162 



SENECA PLANT TOTAL SUSPENDED SOL I OS 
500 

<ISO 

<00 

3SO 
::; 
' t53□□ 
~ 

~250 
iC 

" 200 

ISO 

100 

so 

a 

::; 30 
' ~ E 
~ 20 

~ 
~ 
~ 10 ~ 
w 

a 
ICVI ICl.72 ICl.73 ICl.741 ICl.75 ICl.76 ICl.77 ICl.7,!1 ICl.7CI. !Cl.a□ rci.ar. rci.a2 

SENECA PLANT 
500 

TDTRL 5USflEN□EC SOL lDS 

<ISO 

100 

3Sll 
::; 

~300 

~ 

;,so 

200 

ISO 

100 

so 

a 

::; 30 
' ~ 
& 
~ 

~ 
20 

~ ID ~ 
w 

a 
.JRN FE!. HAA APR HAY JUN JUL RUG SEP DCl NOV DEC 

163 



SENECA PLANT ANNUAL FECAL C□LIF□RM 
I □□□ r---------------------..:=.:...:.=...::::....:..:.;.;~ 

::i z: 
C, 
C, 

::::1 □0 

if 
c 
... 
z w 

i 
I □ 

I 'll I I '172 I '173 I 'll ~ I '175 I 'l7S I '177 I '17 B 1 '17'1 I 'IB□ I 'IB I I '182 

SENECA PLANT MDNTHL Y FECAL c□L I F□RM 

I 
I □ 

.JAN FE& MAR APR MAY JUN JUL RUG SEP □CT N□V DEC 

lfll 

I 
i 

,1 



J 
' '-' "' ,-
ffi 
:, 
.J 

~ 

J 
~ 

"' ,-
ffi :, 
.J 

~ 

SENECA PLANT EFF llDO STATISTICAL ANALYSIS 
6□ 

5□ 

1D 

90 .. 

3□ 

2□ 

I □ 

1973 1974 1975 l97Ei 1977 197B 1979 19.BD 1981 1982 

SENECA-PLANT EFF TSS STATISTICAL ANALYSIS 
60 ~--------------------~--~ 

5□ 

a□ 

3□ 

20 

I □ 

.... 

10 .. 

.... 

1973 1974 1975 1976 1977 197B 1979 198D P:181 li:m'.2 

165 

'l 

.·.; 
.; 
~ 

'~ 
3l 
,~ 

,) 

;i' 

,;; 

1 
' 



STILLWATER WASTEWATER TREATMENT PLANT 

·Plant History and Description 

The Stillwater Plant was originally constructed in 1959 as a primary 
treatment plant. In. 1970, the plant was upgraded to include secondary treat­
ment, and phosphorus removal facilities were added to the plant in 1973. The 
design capacity of the plant is 3.0 mgd. Actual operating capacity is 
somewhat less, due to the additional phosphorus removal facilities. 

Liquid treatment consists of screening, grit removal, primary sedimen­
tation, activated sludge aeration, alum addition for phosphorus removal, final 
clarification, chlorination, and discharge to Lake St. Croix (St. Croix 
River). 

Solids processing consists of combined thickening in primary tanks, 
anaerobic digestion, and sludge hauling to either the Metropolitan Plant 
Interceptor System or sludge landspreading sites. The plant is presently 
operating at about 85 percent of its design capacity and is subject to secon­
dary treatment 1 imits and a phosphorus 1 imit of 1 mg/L. 

Performance 

Plant flow averaged 2.61 mgd during 1982, up slightly from 2.30 mgd in 
1981. Average plant effluent quality was 10 mg/L BOD, 8 .mg/L TSS and 0.4 mg/L 
P. Pl ant performance was excellent throug.hout the year, as no NP DES Permit 
violations were experienced. Statistical analysis of data show the following 
trend in BOD and TSS from 1979 through 1982. 

Effluent Concentration, mg/1 

50% of Time 75%. of Time 90% of Time 
1979 1980 1981 1982 1979 1980 1981 1982 1979 1980 1981 1982 

BO,D 8 12 14 10 12 14 24 12 21 19 33 14 
TSS 10 9 8 8 12 14 12 10 16 21 1 5 12 

Future 

The Stillwater Plant is considered a permanent plant. The plant is 
expected to be expanded in the late 1980' s to allow for the inclusion of flow 
from the City of Bayport and increased flow from the present service area. 

167 



STILLWATER PLANT PROCESS UNIT LOADINGS 
1982 

Parameter 

Wastewater Flow, MGD 
BOD Loading, lb/day 
TSS Loaidng, lb/day 
COD Loading, lb/day 

Primary Sedimentation 

Detention Times, Hrs. 
Weir Overflow Rate, gpd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Aeration Basin 

BOD Loading, lb/Day/1000 Cu. Ft. 
Alum Feed Rate, lb/day 

Final Sedimentation 

Detention Time, Hr. 
Weir Overflow Rate, g.pd/Lin. Ft. 
Surface Overflow Rate, gpd/Sq. Ft. 

Chlorination 

Contact Time, Minutes 
Chlorine Use, lb/day 

Anaerobic Digestors 

Sol id Detention Time, Days 

Sludge Transport 

Volume, gpd 
Mass, lb/day 

168 

Annual 
Average 

2. 61 
2,940 
3,050 
5,350 

2.3 
10,700 

594 

54 
399 

2.7 
8,310 

665 

36 
48 

27 

13,800 
3,090 

Maximum 
Month 

3. 16 
3,290 
3,940 
5,920 

1. 9 
13,000 

719 

61 
416 

2.2 
10, 100 

805 

30 
56 

24 

19,500 
4,220 



STILLWATER WASTEWATER TREATMENT PLANT 

INFLUENT 2 

FLOW DIAGRAM 

5 

3 4 

I • '-----' 
I I..- -- ___ .,1 ___ - -- - - ...J 

I 
J 

: rG 
L19uld Phase 

~-------0~ 
Unit Description .ilJ 

Solid Phase r ~~ 
1. Screening 8. Anaerobic Digestion I 
2. Grit Removal 9. Land Spread 
3~ • Primary Sedimentation 10. Sand Dry;ng Bed I {SJ 
4. Activated Sludge 11. Solids Disposal at Metro Plant I 
5. Chemical_ Precipitation L- • 
6. Final Sedimentation 11 • 
7. Chlorination • 

>ST'._'.l~LL:"'"'."":".'...'.':'.UIN~T:__ __________ _:R:::NN=UAL=eL=D\I::_ 
< □-

11.5 
,. 5 

a a 
0 0 • • -:;i.o -3.0 

~ ~ 
ffi ffi 

j2.s • ~2.5 

" 
~ § 

,. 0 2. D 

,. 5 I.S 

6 
EFFLUEN 

ST.CROIX RIVER 

.1!.IJ.W!. 
-- Liquid Flow 
---- Sol ids Transfer 
~ Existing Process Units 
[:::J Future Process Units. 

..AN F&a HAR APR MAY JUN .JUL RUli SEP OCT t4DV OEC 

169 



MONTHLY SUMMARY or !NfLUENT QUALITY 
!REA TMENT PLANT :--'51.Jt~i=.ll!!•!!•t:ti.er!:..-______ _ 

Wastewater Temperature ,=D 155 KJN Total-P NH3 coo 

Month Flow MCD 'C -11 mn/1 _u Ran"'e ma/1 --/1 mn/1 -/1 

JA""'ARY 2.26 10 144 126 6.6-8.9 25 ,9 5,6 15,4 262 

FEBRUARY 2.29 12 109 112 6,8-9.6 26,5 4. 7 13,8 226 

MARCH 2.44 10 118 150 4.8-9 .6 23.4 5.6 14.1 216 

APRIL 3.16 10 124 116 6.4-9.6 17.2 4.0 10.l 224 

MAY 2 .• 98 12 123 137 6.8-9.0 19.4 4.5 10.8 226 

JUNE 2.71 15 144 123 6.6-9,3 24.8 4.8 13,0 254 

JULY 2.51 16 157 150 6.7-9.2 23.7 5.3 11.2 277 

AUGUST 2.46 17 1'1 171 6.B-9.0. 25.6 5.5 11.6 264 

SEPTEMBER 2.43 16 138 134 6.0-8.9 27.2 5.3 12.8 258 

OCTOBER 2.68 15 143 151 3.8-8.6 22.1 5.0 9.7 252 

NOVEMBER 2.64 13 148 179 4.0-8.2 24.8 5,0 14.8 271 

OCCEMBER 2.78 13 130 118 6.6-8.4 23.4 4.5 14.4 224 

1982 AVERAGE I 2.61 13 135 lJ'J 3.8-9 ,6 23.6 5.0 12.6 246 

1981 AVERAGE 2.30 14 141 159 4.4-9.8 - - -- 264 

ll'JNTHL y SUMMARY or ErrLUENT QUALITY 
TREATIENT PLAN-T ;_. -'S:.;t:.::i:llo:•:.::•:.::t•:::r,_ ____ _ 

·-~- UJ~! 
101;8J. -·· CJ.Z ~ 

1.~ao1o ~~~ co;~o1 
TSS Geo Mean TURB K;~JN/ ~~- ~\ ~)1 

p Uaed Res 00 pH Removal 
Month m l m l m 1 --/1 no/100 ml NTU m l l - /1 lbs moll m~h Ran"'e 800 155 

NPOES 
LIMIT 25 25 -- 30 200 25 - ---- - - ·- 1.0 -- --- - 6.5-8.5 

JANUARY 10 9 31 6 4 17.3 14.l 0.40 1.70 Q.3 - 5.3 6.9-7 .1 94 96 

"'8RUARY 10 8 37 7 - 4 18.8 12.9 0.44 1.94 0.3 -- --- 4.9 7.0-7.1 92 94 

MARCH 18 11 39 7 l 4 15.5 10.2 1.49 1.39 0.3 50 1. 7 5.0 7.0-7.1 91 96 

APRIL 22 12 34 7 2 4 10.4 8.4 2.13 1.04 o.3 50 1.4 5.1 6.5-7 .2 90 94 
. 

MAY 17 11 34 10 2 5 12.,4 8.1 0,77 0,56 0.4 50 1.9 5.3 7,0-7.1 91 93 

JUNE 25 9 45 7 3 6 10.6 7.3 3. 71 0.81 0.4 50 2.1 5.0 7.0-7.2 94 95 

JULY 31 13 46 9 3 5 15.6 10.9 2.00 0.89 0.4 50 2 .• 0 4.9 7.0-7.l 91 94 

AUGUST 24 9 34 9 6 6 13.7 9.8 0.94 l.65 0.6 50 2.0 5.0 6.8-7 .2 93 95 

SEPTEMBER 13 7 31 8 9 5 16.3 11.0 0.38 1,71 0.4 50 2,2 5.1 6.9-7 .1 95 94 

OCTOBER 17 8 34 14 14 6 15.0 9.3 0.36 1.79 0.7 56 2,3 5.2 7.0-7.l 95 91 

NOVEMBER 12 10 33 10 4 15.5 13.4 0.45 0.94 0.6 -- --- 5.2 7.0-7.l 94 95 

OCCEM8ER 11 10 35 10 4 14.9 12.5 0,18 1.40 0.5 5.1 7.0-7.l 92 92 

1982 AVG. 17 10 36 8 5 5 14. 7 10.6 1.10 1.32 0.4 51 2,0 5.1 6.5-7 .2 93 94 

1981 AVG. 18 36 10 2 5 14.5 10.5 1.72 0.89 0.5 112 3.7 4.3 7.0-7.2 87 94 

170 



I 
I 
' 

I 
I 

SOD eS=T=ILL=W=R=TE=•~PLRN-==T'-----------------=•=ID=CH~E=H=l=CRLc=-=D=X=YGE=N-=DEH=R=N=D, 

iSD 

..CD 

3SD 

~ 
i!:3DD 
~ z 
;2sa 

200 

ISD 

100 

SD 

D 

~ 30 
' ~ 
~ 20 

I ID 

D 

SDD 

<SD 

<DD 

3SD 

i,aa 
~ 

1= 
2llll 

ISO 

100 

SD 

D 

j 30 

I 
2D 

ID 

D 

1q71 11:V:2 1,;;i73 1'17-4 1q75 Pmi 1q77 IV'S 1q7q 11:ff!C 11:ff!I IC!B2 

OOA IB'IESENTS (ll(ll IN J98'2. AU. ~OUS YUll'S DATA.« 18ltl, 

STILLVRTER PLANT a I CCHEH I CAL DlCYGEN OEl'iAND 

JAN FE& HAR FFR HAY JUN JUL RUG SEP OCT NDV DEC 

1)1 



SD□ ~5.:_T:_:I L::L:.:.IIR:.:_T:;E:::R..:Pc_:L::_A:._N.:_T ______________ T:.:D:.:.T:.:.AL:.:.C:S.:US::.P..:E:..NO:CE:.D __ S_DL'-1-□',5 

-mo 

ISO 

100 

SD 

D 

~ 30 
~ 

" ~ 
~ 

20 

~ 

! ID 

D 

5TILL~RTER PLANT TOTAL SUSPeNCED SOL I.D!i 
SOD 

150 

"°" 
:,so 

;i 
imo 

!•so 
200 

ISO 

/DD 

SD 

0 

:I 30 

~ 

I "' ID 

D 

JAN FB!i- MAR RPli! HRY JUN .JUL RUG SEP en NOV Die 

l7I 



STILLYATER PLANT ANNUAL FECRL COLIFORM 

i 
-100 

t 

ID 

HDNTHL Y FECRL CDL I FORM STILLYATER PLANT 
IDDD,;:...--------------------------, 

I 
ID 

JRN FEB MAR APR MAY JUN JUL RUG SEP OCT NOV DEC 

17,l 



STILLWATER PLANT EFF llCC STATISTICAL ANALYSIS 
60 .------------'---------------~ 

SD 

20 

ID .. ,. 

1973 1971 1975 1976 1977 197B 1979 19BD 19BI 19B2 

STILLWATER PLANT EFF TSS STATISTICAL ANALYSIS 
60 .--------------=-------'----=-=-=-----, 

SD 

20 

ID 

.. ,. 

1973 1971 1975 1976 1977 197B 1979 19BD 19B1 19B2 

vi, 



IIINTH Cu Cr Zn Pb 
mn/1 Q!o/1 =/1 -11 

Jenuar"¥ 

Februarv 

March 

Anril 

Mav 

~me 

.lllv 

AlJnust 

Seotenber 

October 

Novenber 

Oecenber 

1982 Avo. 

1982 EFFLUENT DATA 
TREATl£NT PLANT Stillwater 

Cd Hg CN 
=/1 un/1 ~h 

<0.20 

<0.20 

<0.10 

----
<0.20 

<0.20 

<0.20 

<0.20 . 

----
<0.20 

<0.20 

<0.20 

<0.19 

As 
uo/1 

Sn Ni Phenol Fe PCB 
-11 -/1 un/1 -11 un/1 



APPENDIX 

177 



TABLE A-1 

1982 ANNUAL AVERAGE 
TREATMENT PLANT INFLUENT DATA 

Nutrients 
Flow Temp TBOD coo TSS Tota 1 p KJN NH3 

Treatment Pl ant !!!9:!_ ~ mg/1 mg/1 ~ (!H Range mg/1 mg/1 mg/1 

Anoka 2. 14 17 223 356 154 7.0-8.4 6.8 37.9 20.3 

Bayport 0.52 20 161 283 150 5.0-10.0 5.5 28.4 15.9 

Blue Lake 16. 1 14 228 500 230 6.3-8.1 7.0 33. 1 14.6 

Chaska 0.80 14 189 356 167 5.6-11.2 5.6 32.7 16. 0 

Cottage Grove 1.26 15 208 397 173 7.2-8.7 7.6 46. 1 26.5 
.__, 
00 Empire 4.05 14 204 401 212 5.7-10.2 13. 3 39 .o 21.8 

Hastings 1.50 16 251 541 233 3.0-12.0 11. 1 46.9 26.0 

Maple Plain 0.35 13 146 299 199 6.9-7.9 5.5 37 .9 18. 1 

Medina o. 149 13 122 231 127 7.5-7.9 4.2 31. 7 14.3 

Metropo 1 itan 208 16 203 415 241 5.7-9.4 4.9 30.6 16 .4 

Rosemount o. 31 14 168 421 239 6.0-11.0 7.4 49.0 27. 1 

Savage 0.48 13 151 281 170 0.2-13.6 6.4 27.0 1 5. 1 

Seneca 14.7 16 221 456 203 6.3-8.5 7.8 39 .4 21.3 

Stillwater 2.61 13 135 246 139 3.8-9.6 5.0 23.6 12 .6 

----- ----------- - ----~-- ------ --- ------ - --~ 



TABLE A-2 

ANNUAL AVERAGE FLOW DATA 
FOR THE PERIOD 1971-1982 

Treatment Plant 1971 1972 l97J 1974 
ANNUAL AVERAGE FLOW O«;D) 
1975 1976 1977 1978 1979 1980 1981 1982 

ANOKA I. 76 1.93 1.88 1. 78 1.62 1. 77 1.92 2.01 1.98 2.09 2.01 2.14 
APPLE VALLEY 0.57 o. 71 1.16 1.26 1.48 1.46 1.67 1.94 2.03 *---
BAYPORT 0.48 0.48 0.42 0.45 0.56 0.50 0.48 0.47 0.54 0.44 0.47 0.52 
Bll.E LAKE (POND) 1.43 2.96 3.74 
BLUE LAKE 3.94 6.78 9.05 9.03 9.86 12.49 14.l 14.l 13.7 16.l 
BURNSVILLE 1.76 2.10 *----
CHASKA □ .53 □ .58 0.74 0.75 0.91 0.81 0.75 0.97 0.89 0.64 □. 70 0.00 
CHANHASSEN 0.01 *---
COTTAGE GROVE 0.62 0.85 0.92 0.91 0.91 0.91 0.97 1.31 1.60 1.58 1.21 1.26 